AﬂbOtEk Shenzhen Anbotek Compliance Laboratory Limited
Product Safety FCC ID: 2AFDGRP-WDO009 Page 1 of 88 Report No.: SZAWW181207003-01

FCC TEST REPORT

For
SUNVALLEYTEK INTERNATIONAL, INC.
FileHub
Model No.: RP-WDO009

Prepared For . SUNVALLEYTEK INTERNATIONAL, INC.

Address . 46724 Lakeview Blvd, Fremont, California, United States 94538-6529

Prepared By . Shenzhen Anbotek Compliance Laboratory Limited

Address * 1/F, Building D, Sogood Science and Technology Park, Sanwei
community, Hangcheng Street, Bao'an District, Shenzhen, Guangdong,
China.518102

Tel: (86) 755-26066440  Fax: (86) 755-26014772

Report Number : SZAWW181207003-01
Date of Receipt : Dec. 07,2018

Date of Test : Dec. 07~24,2018

Date of Report : Dec. 24,2018

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a




AﬂbOtEk Shenzhen Anbotek Compliance Laboratory Limited
Product Sofety FCC ID: 2AFDGRP-WDO009 Page 2 of 88 Report No.: SZAWW181207003-01

Contents

1. General INFOrMAtION .......ccviiiiiiiiiieiiecie ettt ettt ettt et e e beesteesabe e sbeenseessaeesseesseeesseenseenssas 5
L. 1. Client INFOTrMAtiON .......ccuiieciiiiieeii ettt ettt ettt ettt ebeeeaaeebaeetaeesbeessaeensaessneessesssseenseens 5
1.2. Description 0f DevIice (EUT) ..cccouiiiiiiiiiiiiciiece ettt be e e e enae s 5
1.3. Auxiliary Equipment Used DUring Test........c.cccuiiriiriiiinieeiieniieeieeiee e seeesneesve e 5
1.4. Description Of TESt MOUES .......ccviiriieiiieiieeie ettt ettt te it e e et eeiaeebeeseaesbeesaaeesseessneensaens 6
1.5, LiSt Of ChANMELS .....viiiiieiiiciiecie ettt et et e et eeebeessaeesbeeseessseennaeas by
1.6. DeScription Of TSt SETUP c..eevieeuiieiiiiiieiieete et ete et sateeteesaeebseeraeeseessaesseesseessseesssesnseens 8
1.7. Test EQUIPMENT LISt ....ccuiiiiiiiiieiiieiie ettt ettt ettt e tae et e saeeesbeesaaesssaeseesnseensaens 9
1.8. Measurement UNCEITAINLY ........cecvieeiiiireiiieeiiieeiieeesiteeeieeeeiteeeaeeesbeeessbeeesnseeenseesnseesnneeas 10
1.9. Description 0f Test FACIIILY ......ccciiiiiiiiieiieriie ettt 10
2. SuMMAry Of TSt RESUILS ....couiiiiiiiiieiieiie ettt et e saeeteessseesea e 11
3. Conducted EMISSION TESt......ieiuieriieiieiieiiiieeieetee sttt e eveeteeeeteeeeesteesseeesseesaessbaessaeesseessaesnseenns 12
3.1. Test Standard and LImit...........cccueeiiiiiiiiiiiiiiieeiieiie ettt ettt e eeaeesnnes 12
R TN T AT 111 o O PRSP 12
3.3, TeSt PrOCEAUIE.....uviiieiiieeiieeeiee ettt et et e e et ee e s b e e s eseeesnseeennseeennsaeenseas 12
4. Radiation Spurious Emission and Band Ed@e...........c.ccccieiiiiniiiiiiiiiciiecceece e 15
4.1. Test Standard and LAMIt.........cccueeiiiiiiiiiiiiieiiiecie et ee b e seaeebeeseaeesseessneensaens 15
4.2, TestSetUD . veeeerere @ eeeeire e B e e iveecerveeessnesesrast@ueeesseeegoa®@oeneecesseeee Boeessueeesmgeeeseeeesnngea®es 15
4.3, TSt PTOCEAUIE.....ccutiieiiii ettt et e st e e st e et e e abea e aseeensseesnneeennneennns 16
4.4 Best Datawl........c... bl e ccreee e Bareecesnnecensesessneeess@fienecessre e eereneense Bonnee 17
5. Maximum Peak Output POWET TSt ......cc.eoiuiiiiiiiiiiiieiie ettt ettt reeseaesbeeseeeenee e 27
5.1. Test Standard and LImit........c.cooovieiiiiiiiiiieiieeieecee et ettt sneesaee e 27
5.2, TEBUSEUP... oo erneeeneeegoPiereeeeeesesPueeenrengereressereensat@hueeessseego@Boeeseeeesseeeebiuressensgasees 27
5.3, TeSt PrOCEAUIE......eiieiiiieeiie ettt ettt ettt e et e e et e e st b e e enbeeennsesennseeenseas 27
5.4, Test Datae:.....cccc P eeeeecreeetineeenreesgrecenreeeens@Boseceesseeee B eereeeaggeeessseeessves sdi@ieeeseeesengPreees 27
6. 6DB Occupy Bandwidth TSt .......c.ceciiiiiieiiiiiiiiiecieeiie sttt ettt s res e e sseeeeee e 34
6.1. Test Standard and LImit...........ooovieiiiiiiiiiiiiieeieece et et eae e 34
T T AT 11 o T USRS 34
6.3, TESt PrOCEAUIE......eiiiiiiieeiie e e ettt e et e e e e e s b e e snbeeesabeeennseeennseas 34
6.4. TSt Data ....cccc a0V a8 e eenrereenreeeesn@erreeecsrneeddfieerseeessss BaveeessveqgoresesssasesseghBoneees 34
7. Power Spectral DenSity TESt .......ceiuieiiieiieeieeiie ettt eee ettt e eteesbessbeessbeeseeesseenseessseenseeas 48
7.1. Test Standard and LiMit...........ccociiiiiiiiiiiiiii et aa e e ebeeseaeenbaesseeenne 48
7.2, Fest SetuPote...cvee e peeieeieerererereeee e erneeerine @ eeeseeeesseRonreeecseagerseessssesena@iGoseeeesses o ees 48
7.3, TSt PTOCEAUIE.......eviieiiieeiie ettt et e et e e st e e st eeesbeeeebeeeabaesnnaeeennes 48
T.4T€st Datal........ 6 eeeennee @i B e iveecorneeessneeenreat@ieecssereog®Onveeeesveees Breerrereesgeeseseees 48
8. 100kHz Bandwidth of Frequency Band Edge Requirement ...............cceecvivviiiniieniieniieeniecieenieenns 62
8.1. Test Standard and LIimit...........cccuieiiiiriiiiiieiie ettt ve e sabeebee e 62
8.2. TeST SetyPh..ccccueeesdofionneeeeree B teeiereqgerreesrereenresd@ieecsreeeng@nreeesseeesbaeesreeessdioessreressraga@ices 62
8.3, TESt PrOCEAUIE......viieiiiieiiie ettt e ettt e st e et e e s stae e sabeeennseeensseesnsseeennneeas 62
B4, TESE DALA ..ottt ettt e et e e e e bbb e e e b e e et e e e nbeeeanaeeenreas 62
9. ANtenna REQUITEIMENL..........oiiiiiiiiiieiie ettt ettt ettt e et e e e taeebeesaseeaseessseenseessssenseessseenssens 84
9.1. Test Standard and REqQUITEMENL ...........c.cccviiiiieiiieeiieiie ettt ettt eaeeree e 84

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a




AnbOtEk Shenzhen Anbotek Compliance Laboratory Limited
Product Sofety FCC ID: 2AFDGRP-WDO009 Page 3 of 88 Report No.: SZAWW181207003-01

9.2. Antenna Connected CONSIIUCION. .........cecuviiiiiiieiiieectieeeteeeetreeeeireeeeteeeetseeereeeeereeessreeenaneas 84
APPENDIX I -- TEST SETUP PHOTOGRAPH ......oooviiiiiiii ettt 85
APPENDIX II -- EXTERNAL PHOTOGRAPH........oovveiiiiieiieeee et eeanns 87
APPENDIX III -- INTERNAL PHOTOGRAPH..........ooooiiiiiiiee e eeeeanns 88

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a




AnbOtEk Shenzhen Anbotek Compliance Laboratory Limited
Product Safety FCC ID: 2AFDGRP-WDO009 Page 4 of 88 Report No.: SZAWW181207003-01

TEST REPORT

Applicant * SUNVALLEYTEK INTERNATIONAL, INC.

Manufacturer * Shenzhen NearbyExpress Technology Development Company Limited
Product Name * FileHub

Model No. - RP-WDO009

Trade Mark © RAVPOWER

Input: DC 5V, 2A
Rating(s) © Output: DC 5V, 1A
(with DC 3.6V, 6700mAh Battery inside)

Test Standard(s) ' FCC Part15 Subpart C 2018, Section 15.247
Test Method(s) - ANSI C63.10: 2013, KDB558074 D01 DTS Meas Guidance v05

The device described above is tested by Shenzhen Anbotek Compliance Laboratory Limited to determine
the maximum emission levels emanating from the device and the severe levels of the device can endure and
its performance criterion. The measurement results are contained in this test report and Shenzhen Anbotek
Compliance Laboratory Limited is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is technically compliant with
the FCC Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced in part without written approval
of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Test Dec. 07~24, 2018
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Prepared by

(Engineer / Oliay Yang)
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. * Approved ¥

Reviewer

(Supervisor / Snowy Meng)

Approved & Authorized Signer

(Manager / Sally Zhang)
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1. General Information

1.1. Client Information

Applicant : | SUNVALLEYTEK INTERNATIONAL, INC.

Address . | 46724 Lakeview Blvd, Fremont, California, United States 94538-6529

Manufacturer : | Shenzhen NearbyExpress Technology Development Company Limited

Address 333 Bulong Road, Jialianda Industrial Park, Building 1, Bantian, Longgang
District, Shenzhen, China

Factory - | Shenzhen NearbyExpress Technology Development Company Limited

Address 333 Bulong Road, Jialianda Industrial Park, Building 1, Bantian, Longgang

District, Shenzhen, China

1.2. Description of Device (EUT)

Product Name . | FileHub

Model No. : | RP-WDO009

Trade Mark : | RAVPOWER

Test Power Supply - | AC 120V 60Hz/ DC 3.6V battery inside

Test Sample No. i | S1(Normal Sample), S2(Engineering Sample)

802.11b/ g/ n(HT20) 2412-2462MHz

Operation Frequency:
P i 802.11n(HT40) 2422-2452MHz

11 Channels for 802.11b/ g/ n(HT20)

Number of Channel:
Product 7 Channels for 802.11n(HT40)

Description * | Modulation Type: 802.11b CCK; 802.11g/n OFDM

ANT A: PCB Antenna

Antenna Type: .
ANT B: Ceramic Antenna

Antenna Gain(Peak): ANT A & ANT B: 2 dBi

Remark: 1)For a more detailed features description, please refer to the manufacturer’s specifications or the
User’s Manual.
2)This report is for Wifi 2.4G module.

1.3. Auxiliary Equipment Used During Test

Adapter : | Manufacturer: Samsung
M/N: ETA-U90CBC
S/N: RT6FB17ZS/B-E

Input: 100-240V~ 50-60Hz, 0.35A
Output: DC 5V, 2A

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a
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1.4. Description of Test Modes

To investigate the maximum EMI emission characteristics generates from EUT, the test system was
pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

RADIATED EMISSION TEST (BELOW 1GHz):

Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates, XYZ axis and antenna ports (if EUT with antenna
diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

Available . . Data Rate
Mode Channel Test Channel | Modulation Tech. |Modulation Type (Mbps)
802.11g 1toll 11 OFDM BPSK 6.0

For the test results, only the worst case was shown in test report.

RADIATED EMISSION TEST (ABOVE 1GHz):

Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates, XYZ axis and antenna ports (if EUT with antenna
diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

Mode %ﬁﬁf Test Channel | Modulation Tech. |Modulation Type D(all\?bfgs)te
802.11b l1toll 1,6, 11 CCK DBPSK 1.0
802.11¢g Itoll 1,6,11 OFDM BPSK 6.0

802.11n HT20 ITtoll 1,6,11 OFDM BPSK 6.5
802.11n HT40 3t09 3,6,9 OFDM BPSK 13.5

POWER LINE CONDUCTED EMISSION TEST:
The EUT was tested with the following mode

EUT configure mode Test Mode
- Keeping TX mode(802.11 g)

BANDEDGE MEASUREMENT:
Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).
Following channel(s) was (were) selected for the final test as listed below.

Mode %‘ﬁj}ﬁ:ﬁ Test Channel | Modulation Tech. |Modulation Type D(ﬁlbi:)t ©
802.11b 1tol1 1,11 CCK DBPSK 1.0
802.11¢g 1tol1 1,11 OFDM BPSK 6.0

802.11n HT20 Ito 1l 1,11 OFDM BPSK 6.5
802.11n HT40 3t09 3,9 OFDM BPSK 13.5

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440

Fax:(86)755-26014772

www.anbotek.com Code:AB-RF-05-a
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ANTENNA PORT CONDUCTED MEASUREMENT:

This item includes all test value of each mode, but only includes spectrum plot of worst value of
each mode.

Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

Following channel(s) was (were) selected for the final test as listed below.

Mode %\;f;ill;belf Test Channel | Modulation Tech. Mogl;ija;ion D(ﬁlblgs)t ©
802.11b 1to 11 1,6,11 CCK DBPSK 1.0
802.11¢g 1toll 1,6,11 OFDM BPSK 6.0

802.11n HT20 l1toll 1,6,11 OFDM BPSK 6.5
802.11n HT40 3t09 3,6,9 OFDM BPSK 13.5
1.5. List of channels
Channel (I;E-;lz.) Channel (i;e};lz') Channel (I;E-;lz.) Channel (1;;;;12')
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a
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1.6. Description Of Test Setup

CE
USB
A E-1 ) AC Line
EUT Adapter LISN
0.8m
Table
1.5m

RE
USB

A E-1 E-2 AC Line

EUT Adapter
0.8m
Table
1.5m

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a




Anbotek

Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AFDGRP-WDO009 Page 9 of 88 Report No.: SZAWW181207003-01

Product Safety

1.7. Test Equipment List

Cal.
Item Equipment Manufacturer Model No. Serial No. Last Cal.
Interval
L.I.S.N.
1. Artificial Mains Rohde & Schwarz ENV216 100055 Nov. 05,2018 | 1 Year
Network
2. EMI Test Receiver Rohde & Schwarz ESPI3 101604 Nov. 05,2018 | 1 Year
3. RF Switching Unit |Compliance Direction| RSU-M2 38303 Nov. 05,2018 | 1 Year
4. Spectrum Analysis Agilent E4407B US39390582 Nov. 05,2018 | 1 Year
MAX Spectrum .
5. . Agilent N9020A MYS51170037 Nov. 05,2018 | 1 Year
Analysis
6. Preamplifier SKET Electronic |BK1G18G30D KD17503 Nov. 05,2018 | 1 Year
Double Ridged Horn Instruments
7. . GTH-0118 351600 Nov. 20,2018 | 1 Year
Antenna corporation
Bilog Broadband
8. Schwarzbeck VULB9163 | VULB 9163-289 | Nov. 19,2018 | 1 Year
Antenna
9. Loop Antenna Schwarzbeck FMZB1519B 00053 Nov. 20,2018 | 1 Year
LB-180400-K
10. Horn Antenna A-INFO . J211060628 Nov. 20,2018 | 1 Year
11. Pre-amplifier SONOMA 310N 186860 Nov. 05,2018 | 1 Year
EMI Test Software
12. SHURPLE N/A N/A N/A N/A
EZ-EMC
RF Test Control
13. YIHENG YH3000 2017430 Nov. 05,2018 | 1 Year
System
14. Power Sensor DAER RPR3006W 15100041SN045 Nov. 05,2018 | 1 Year
15. Power Sensor DAER RPR3006W 15100041SN046 | Nov. 05,2018 | 1 Year
MXA Spectrum ¢
16. . Agilent N9020A MY51170037 Nov. 05,2018 | 1 Year
Analysis
MXG RF Vector :
17. . Agilent N5182A MY48180656 Nov. 05,2018 | 1 Year
Signal Generator
18. Signal Generator Agilent E4421B MY41000743 Nov. 05,2018 | 1 Year
19. DC Power Supply IVYTECH 1V3605 1804D360510 Apr. 02,2018 | 1 Year
Constant Temperature
20. o ZHONGIJIAN ZJ-KHWS80B N/A Nov. 01,2018 | 1 Year
Humidity Chamber

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440

Fax:(86)755-26014772

www.anbotek.com Code:AB-RF-05-a
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1.8. Measurement Uncertainty

Radiation Uncertainty : | Ur= 3.9 dB (Horizontal)
Ur = 3.8 dB (Vertical)

Conduction Uncertainty : | Uc=3.4dB

1.9. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.: 184111

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been registed and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance
letter from the FCC is maintained in our files. Registration No. 184111, July 31, 2017.

ISED-Registration No.: 8058A-1

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been registered and fully
described in a report filed with the (ISED) Innovation, Science and Economic Development Canada.
The acceptance letter from the ISED is maintained in our files. Registration 8058A-1, June 13,
2016.

Test Location

Shenzhen Anbotek Compliance Laboratory Limited.

1/F, Building D, Sogood Science and Technology Park, Sanwei community, Hangcheng Street,
Bao'an District, Shenzhen, Guangdong, China.518102

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a
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2. Summary of Test Results

Standard Section Test Item Result
15.203/15.247(c) Antenna Requirement PASS
15.207 Conducted Emission PASS
15.205/15.209 Spurious Emission PASS
15.247(b)(3) Conducted Peak Output Power PASS
15.247(a)(2) 6dB Occupied Bandwidth PASS
15.247(e) Power Spectral Density PASS
15.247(d) Band Edge PASS

Remark: “N/A” is an abbreviation for Not Applicable.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a
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3. Conducted Emission Test

3.1. Test Standard and Limit

Test Standard FCC Partl5 Section 15.207
Maximum RF Line Voltage (dBuV)
Frequency
Quasi-peak Level Average Level

Test Limit 150kHZz~500kHz 66 ~ 56 * 56 ~46 *

500kHz~5MHz 56 46

SMHz~30MHz 60 50
Remark: (1) *Decreasing linearly with logarithm of the frequency.

(2) The lower limit shall apply at the transition frequency.

3.2. Test Setup

Shielding Room

Tast Recaiver

EUT

AE

LISNZ |

LiSNT

Ground Reference Plane

3.3. Test Procedure

The EUT system is connected to the power mains through a line impedance stabilization network
(L.I.S.N.). This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC line are checked to find out the
maximum conducted emission. In order to find the maximum emission levels, the relative positions
of equipment and all of the interface cables shall be changed according to FCC ANSI C63.10-2013
on Conducted Emission Measurement.

The bandwidth of test receiver (ESCI) set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.4. Test Data
Please to see the following pages.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a
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Conducted Emission Test Data

Test Site: 1# Shielded Room
Operating Condition: Keeping TX mode(802.11 g)
Test Specification: AC 120V 60Hz

Comment: Live Line

Tem.: 23.8°C Hum.: 48%

20.0 dBu¥

Limit- —_—

AVG:

peak

AYD

20,000
No. (idrﬁg) FESSTS? Fé.’.‘étfr (Rdgsuﬂt} dLlBrEI\} OV?crula_}llmlt Detector| - Remark
7 03899 2936 | 951 | 3887 | 4806| 919 | AVG
2 05140 3876 | 951 | 4827 | 5600 773 | QF
3 05180 2749 | 951 | 3700 | 4600 900 | AVG
2 05820 3897 | 951 | 4848 | 5600 752 | QF
5 05820 3000 | 951 | 3951 | 4600 649 | AVG
6 06500] 2761 | 951 | 3712 | 4600 =888 | AVG
7 07140 2845 | 951 | 3796 | 4600| B804 | AVG
8 07740 2787 | 951 | 3738 | 4600 862 | AVG
9 07780 3760 | 951 | 4701 | 5600 899 | QF
10 71080| 3939 | 051 | 4890 | 5600| -7.10 | ap
11 16220| 3808 | 951 | 4750 | 5600 =841 | QP
12 23660 3741 | 951 | 4692 | 5600| 908 | QF

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a
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Conducted Emission Test Data

Test Site:
Operating Condition:
Test Specification:

Comment:

1# Shielded Room

Keeping TX mode(802.11 g)
AC 120V 60Hz

Neutral Line

Tem.: 23.8°C Hum.: 48%

20,0 dBuv

\

Limit:
AYG:

40

e

o

jlll.l.’“jril.l._

q
Io10

Wi

M e
[ g‘.--m"

ity mw

WtdwWMMMN%WA‘%WWJWMW‘\‘M tp“k

AYG

0.150 0.5 [MHz) 5 20,000
No. ﬂﬁ% TSS?\T? F(g‘ést;)r E‘Eﬁ‘i}'; dLlBrEl«tf Ovﬁéé;mn Detector| - Remark
7 03820 3943 | 951 | 48904 |5823| 929 | QF
7 03899| 2872 | 951 | 3823 | 4806| 983 | AVG
3 05140 4037 | 951 | 4988 | 5600| 612 | QF
4 05140 2589 | 951 | 3540 | 4600| -1060 | AVG
5 05620 2881 | 951 | 3832 | 4600| 768 | AVG
6 05899 4118 | 951 | 5069 | 5600| 521 | Qp
7 06500 2729 | 951 | 3680 | 4600| 920 | AVG
8 06980 3778 | 951 | 4729 | 5600| 871 | QF
9 07100 2670 | 951 | 3621 | 4600| 979 | AVG
10 07740 2668 | 951 | 3619 | 4600| 981 | AVG
11 72340| 3302 | 951 | 4253 | 5600| -1347 | aQp
12 16220 3521 | 051 | 4472 | 5600| -1128 | QP

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066440

Fax:(86)755-26014772

www.anbotek.com Code:AB-RF-05-a
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4. Radiation Spurious Emission and Band Edge

4.1. Test Standard and Limit

Test Standard | FCC Partl5 C Section 15.209 and 15.205
Frequency Field strength Limit Measurement
. Remark .
(MHz) (microvolt/meter) (dBuV/m) distance (m)
0.009MHz~0.490MHz 2400/F(kHz) - - 300
0.490MHz-1.705MHz 24000/F(kHz) - - 30
1.705MHz-30MHz 30 - - 30
Wiste Lot 30MHz~88MHz 100 40.0 Quasi-peak 3
88MHz~216MHz 150 43.5 Quasi-peak 3
216MHz~960MHz 200 46.0 Quasi-peak 3
960MHz~1000MHz 500 54.0 Quasi-peak 3
500 54.0 Average 3
Above 1000MHz
- 74.0 Peak 3
Remark:

(1)The lower limit shall apply at the transition frequency.
(2) 15.35(b), Unless otherwise specified, the limit on peak radio frequency emissions is 20dB above the maximum

permitted average emission limit applicable to the equipment under test. This peak limit applies to the total peak

emission level radiated by the device.

4.2. Test Setup

| | RX Antenna
4 3m >

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

=0 oof

System Simulator

Figure 1. Below 30MHz
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Ant. feed
point —}
]
i-( Im —_— T

1~4m

Tll EUT | E

50

= Spectrum Anahlyzer i
System Simulator p lyzer / Receiver

Figure 2. 30MHz to 1GHz

RX Antenna

Ant. feed
point s
1 EUT ;4—— im -———b-;D{ i
[ = =7 ;

= o, 2

Metal Full Soldered Grounda Plane

[ ~—]o8
-'Q = Spectrum Analyzer / Receiver
System Simulator

Figure 3. Above 1 GHz

4.3. Test Procedure

For below 1GHz: The EUT is placed on a turntable, which is 0.8m above the ground plane.

For above 1GHz: The EUT is placed on a turntable, which is 1.5m above the ground plane.

The turn table can rotate 360 degrees to determine the position of the maximum emission level. The
EUT is set 3 meters away from the receiving antenna which is mounted on a antenna tower. The
antenna can be moved up and down from 1 to 4 meters to find out the maximum emission level.
Rotated the EUT through three orthogonal axes to determine the maximum emissions, both
horizontal and vertical polarization of the antenna are set on test. The EUT is tested in 9*6*6
Chamber. The device is evaluated in xyz orientation.

For the radiated emission test above 1GHz:

Place the measurement antenna away from each area of the EUT determined to be a source of
emissions at the specified measurement distance, while keeping the measurement antenna aimed at
the source of emissions at each frequency of significant emissions, with polarization oriented for

Shenzhen Anbotek Compliance Laboratory Limited
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maximum response. The measurement antenna may have to be higher or lower than the EUT,
depending on the radiation pattern of the emission and staying aimed at the emission source for
receiving the maximum signal. The final measurement antenna elevation shall be that which
maximizes the emissions. The measurement antenna elevation for maximum emissions shall be
restricted to a range of heights of from 1 m to 4 m above the ground or reference ground plane.

For 9kHz to 150kHz, Set the spectrum analyzer as:
RBW =200Hz, VBW =1kHz, Detector= Quasi-Peak, Trace mode= Max hold, Sweep- auto couple.

For 150kHz to 30MHz, Set the spectrum analyzer as:
RBW =9KHz, VBW =30kHz, Detector= Quasi-Peak, Trace mode= Max hold, Sweep- auto couple.

For 30MHz to 1000MHz, Set the spectrum analyzer as:
RBW = 100kHz, VBW =300kHz, Detector= Quasi-Peak, Trace mode= Max hold, Sweep- auto
couple.

For above 1GHz,Set the spectrum analyzer as:
RBW =1MHz, VBW =1MHz, Detector= Peak, Trace mode= Max hold, Sweep- auto couple.
RBW =1MHz, VBW =10Hz, Detector= Average, Trace mode= Max hold, Sweep- auto couple.

4.4, Test Data

PASS
During the test, Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the X-axis
is the worst case.

The test results of 9kHz-30MHz was attenuated more than 20dB below the permissible limits, so
the results don't record in the report.

worst case - 802.11g CH11

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a
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Test Results (30~1000MHz)

Job No.: SZAWW181207003-01 Temp.(C)/Hum.(%RH): 16.2°C/52%RH
Standard: FCC PART 15C Power Source: DC 3.6V battery inside
Test Mode: 802.11g CH11 Polarization: Horizontal
80.0  dBuV/m
70
60
50 |-
I
10
4 5
0 W
3 WNNUM
20 1 2
10
0.0
300000 40 50 B0 7O [MH=z] 200 400 500 GO0 Fo0O 1000000
Freq. Reading | Factor | Result Limit  [Ower Limit Height | degree
No. (MHz) (dBuV) | (dB/m) |(dBuvim)|@Buvim)| (@B) |PFECT| (em) | (deg) | e
1 102.3597 | 3751 -20.70 16.81 43.50 -26.69 QP 300 42
2 129.6950| 41.34 -23.42 1792 43.50 -2558 QP 300 162
3 192.4186| 41.83 -21.29 20.54 43.50 -22.96 QP 300 302
4 2569712 5041 -19.58 30.83 46.00 -1517 QP 300 230
5 483.0618| 44.43 -13.52 3091 46.00 -15.09 QP 300 61
6 668.1423| 43.23 -11.22 3201 46.00 -13.99 QP 300 250

Tel:(86)755-26066440

Shenzhen Anbotek Compliance Laboratory Limited
Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a




A“bOtEk Shenzhen Anbotek Compliance Laboratory Limited
LT FCC ID: 2AFDGRP-WDO009 Page 19 of 88 Report No.: SZAWW181207003-01

Test Results (30~1000MHz)

Job No.: SZAWW181207003-01 Temp.('C)/Hum.(%RH): 16.2°C/52%RH
Standard: FCC PART 15C Power Source: DC 3.6V battery inside
Test Mode: 802.11g CH11 Polarization: Vertical

80.0 dBuV/m

70

60

2 I

40 I

4 4
30 ) P 5 W

20

10

20,000 AD 50 B0 7O [MH=z] 200 400 500 GO0 700 1000.000
Freq. Reading Factor Result Limit  |Ower Limit Height | degree
No. (MHz) (dBuV) | (dB/m) |(@Buv/im)|(@Buvim)| (@B) |"E=| em) | (weg) | FEmA™
300341| 4798 | 1607 | 3191 | 40.00 3.00 QP | 300 | 152

48.5867| 40.29 -14.79 2550 40.00 -14.50 QP 300 163
129.6950| 5148 -18.48 33.00 43.50 -10.50 QpF 300 215
154.5493| 4983 -18.80 31.03 43.50 -12.47 QP 300 241
256.9712| 4230 -14.73 27 57 46.00 -18.43 Qpr 300 63
668.1423| 44.19 -10.58 33.61 46.00 -12.39 QP 300 360

D | | L M =
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Test Results (Above 1000MHz)

Test Mode: 802.11b Mode Test channel: Lowest
Peak Value
Frequency | Read Level Ai:r;tcetnoria Cable Loss Igae::lgf Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ’
4824.00 40.20 34.13 6.61 34.09 46.85 74.00 -27.15 A%
7236.00 34.16 37.14 7.74 34.51 44.53 74.00 -29.47 \Y%
9648.00 32.67 39.35 9.26 34.80 46.48 74.00 -27.52 A%
12060.00 * 74.00 A%
14472.00 * 74.00 A\
16884.00 & 74.00 A%
4824.00 38.89 34.13 6.61 34.09 45.54 74.00 -28.46 H
7236.00 33.92 37.14 7.74 34.51 44.29 74.00 -29.71 H
9648.00 32.26 39.35 9.26 34.80 46.07 74.00 -27.93 H
12060.00 * 74.00 H
14472.00 & 74.00 H
16884.00 * 74.00 H
Average Value
Frequency | Read Level Ag::gia Cable Loss I;:r:strgf Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ‘
4824.00 29.30 34.13 6.61 34.09 35.95 54.00 -18.05 A%
7236.00 23.03 37.14 7.74 34.51 33.40 54.00 -20.60 v
9648.00 23.02 39.35 9.26 34.80 36.83 54.00 -17.17 \Y%
12060.00 P 54.00 A"
14472.00 * 54.00 v
16884.00 * 54.00 A%
4824.00 28.43 34.13 6.61 34.09 35.08 54.00 -18.92 H
7236.00 22.50 37.14 7.74 34.51 32.87 54.00 -21.13 H
9648.00 22.00 39.35 9.26 34.80 35.81 54.00 -18.19 H
12060.00 * 54.00 H
14472.00 * 54.00 H
16884.00 * 54.00 H

Shenzhen Anbotek Compliance Laboratory Limited
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Test Results (Above 1000MHz)

Test Mode: 802.11b Mode Test channel: Middle
Peak Value
Frequency | Read Level ﬁ;;fgﬁa Cable Loss 1?:2:2? Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ’
4874.00 39.28 34.35 6.67 34.09 46.21 74.00 -27.79 A%
7311.00 34.24 37.21 7.77 34.53 44.69 74.00 -29.31 A%
9748.00 33.70 39.45 9.33 34.80 47.68 74.00 -26.32 A%
12185.00 * 74.00 v
14622.00 * 74.00 \Y
17059.00 % 74.00 A"
4874.00 39.77 34.35 6.67 34.09 46.70 74.00 -27.30 H
7311.00 32.89 37.21 7.77 34.53 43.34 74.00 -30.66 H
9748.00 33.59 39.45 9.33 34.80 47.57 74.00 -26.43 H
12185.00 * 74.00 H
14622.00 * 74.00 H
17059.00 * 74.00 H
Average Value
Frequency | Read Level z}r;tstnoria Cable Loss I;rae:tnolf Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ’
4874.00 30.14 34.35 6.67 34.09 37.07 54.00 -16.93 v
7311.00 22.56 37.21 7.77 34.53 33.01 54.00 -20.99 \Y%
9748.00 22.95 39.45 9.33 34.80 36.93 54.00 -17.07 A%
12185.00 3 54.00 A%
14622.00 * 54.00 A\
17059.00 * 54.00 A%
4874.00 29.88 34.35 6.67 34.09 36.81 54.00 -17.19 H
7311.00 21.98 37.21 7.77 34.53 32.43 54.00 -21.57 H
9748.00 23.31 39.45 9.33 34.80 37.29 54.00 -16.71 H
12185.00 * 54.00 H
14622.00 * 54.00 H
17059.00 * 54.00 H

Shenzhen Anbotek Compliance Laboratory Limited
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Test Results (Above 1000MHz)

Test Mode: 802.11b Mode Test channel: Highest
Peak Value
Frequency | Read Level zé%r;t(i:::)ria Cable Loss Igaejtngf Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ’
4924.00 44.75 34.57 6.74 34.09 51.97 74.00 -22.03 A%
7386.00 34.89 37.29 7.80 34.55 45.43 74.00 -28.57 v
9848.00 36.97 39.55 9.41 34.81 51.12 74.00 -22.88 v
12310.00 * 74.00 v
14772.00 * 74.00 v
17234.00 * 74.00 v
4924.00 44.08 34.57 6.74 34.09 51.30 74.00 -22.70 H
7386.00 33.80 37.29 7.80 34.55 44.34 74.00 -29.66 H
9848.00 33.15 39.55 9.41 34.81 47.30 74.00 -26.70 H
12310.00 * 74.00 H
14772.00 * 74.00 H
17234.00 ¥ 74.00 H
Average Value
Frequency | Read Level AFr;cCetIz)I;a Cable Loss l;rzgtlgf Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ’
4924.00 35.68 34.57 6.74 34.09 42.90 54.00 -11.10 \Y%
7386.00 24.80 37.29 7.80 34.55 35.34 54.00 -18.66 v
9848.00 25.48 39.55 9.41 34.81 39.63 54.00 -14.37 v
12310.00 o 54.00 v
14772.00 & 54.00 v
17234.00 * 54.00 v
4924.00 34.45 34.57 6.74 34.09 41.67 54.00 -12.33 H
7386.00 23.19 37.29 7.80 34.55 33.73 54.00 -20.27 H
9848.00 22.41 39.55 9.41 34.81 36.56 54.00 -17.44 H
12310.00 * 54.00 H
14772.00 * 54.00 H
17234.00 * 54.00 H

Remark:

1. During the test, pre-scan the 802.11b,g,n(HT20N),n(HT40N) mode, and found the 802.11b mode is worse case , the
report only record this mode.

2. Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

3. “*” means this data is the too weak instrument of signal is unable to test.

Shenzhen Anbotek Compliance Laboratory Limited
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Radiated Band Edge:

Test Mode: 802.11b Mode

Test channel: Lowest

Peak Value
Frequency | Read Level ﬁ;;f&ﬁa Cable Loss 1?:2:2? Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ’
2390.00 52.26 29.15 3.41 34.01 50.81 74.00 -23.19 H
2400.00 61.47 29.16 3.43 34.01 60.05 74.00 -13.95 H
2390.00 53.98 29.15 3.41 34.01 52.53 74.00 -21.47 A%
2400.00 63.43 29.16 3.43 34.01 62.01 74.00 -11.99 v
Average Value
Frequency | Read Level ﬁ;;f&ﬁa Cable Loss l;r;gtrgf Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ’
2390.00 38.84 29.15 3.41 34.01 37.39 54.00 -16.61 H
2400.00 47.20 29.16 3.43 34.01 45.78 54.00 -8.22 H
2390.00 40.71 29.15 3.41 34.01 39.26 54.00 -14.74 A%
2400.00 48.37 29.16 3.43 34.01 46.95 54.00 -7.05 v
Test Mode: 802.11b Mode Test channel: Highest
Peak Value
Frequency | Read Level AFn;:tlgia Cable Loss I;Isgtlgf Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ’
2483.50 53.17 29.28 3.53 34.03 51.95 74.00 -22.05 H
2500.00 48.81 29.30 3.56 34.03 47.64 74.00 -26.36 H
2483.50 55.56 29.28 3.53 34.03 54.34 74.00 -19.66 v
2500.00 51.43 29.30 3.56 34.03 50.26 74.00 -23.74 \Y%
Average Value
Frequency |Read Level AFn;:tlgia Cable Loss I;Isgtlgf Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ‘
2483.50 39.30 29.28 3.53 34.03 38.08 54.00 -15.92 H
2500.00 35.29 29.30 3.56 34.03 34.12 54.00 -19.88 H
2483.50 41.30 29.28 3.53 34.03 40.08 54.00 -13.92 v
2500.00 37.19 29.30 3.56 34.03 36.02 54.00 -17.98 \Y%
Remark:

1. Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

Tel:(86)755-26066440
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Radiated Band Edge:

Test Mode: 802.11g Mode

Test channel: Lowest

Peak Value

Frequency | Read Level ﬁ;;f&ﬁa Cable Loss 1?:2:2? Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ’
2390.00 51.37 27.53 5.47 33.92 50.45 74.00 -23.55 H
2400.00 60.29 27.55 5.49 29.93 63.40 74.00 -10.60 H
2390.00 53.04 27.53 5.47 33.92 52.12 74.00 -21.88 A%
2400.00 62.02 27.55 5.49 29.93 65.13 74.00 -8.87 v

Average Value

Frequency | Read Level ﬁ;;f&ﬁa Cable Loss l;r;gtrgf Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ’
2390.00 38.21 27.53 5.47 33.92 37.29 54.00 -16.71 H
2400.00 46.48 27.55 5.49 29.93 49.59 54.00 -4.41 H
2390.00 40.01 27.53 5.47 33.92 39.09 54.00 -14.91 A"
2400.00 47.58 27.55 5.49 29.93 50.69 54.00 -3.31 v

Test Mode: 802.11g Mode Test channel: Highest

Peak Value

Frequency | Read Level Ai:r:cetrz)r;a Cable Loss I;:ggf Level Limit Over Limit Pol.
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 51.91 29.28 3.53 34.03 50.69 74.00 -23.31 H
2500.00 47.83 29.30 3.56 34.03 46.66 74.00 -27.34 H
2483.50 54.11 29.28 3.53 34.03 52.89 74.00 -21.11 \%
2500.00 50.29 29.30 3.56 34.03 49.12 74.00 -24.88 \%

Average Value

Frequency | Read Level AFr;tsttgia Cable Loss l;r:gtrgf Level Limit Over Limit Pol.
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 38.54 29.28 3.53 34.03 37.32 54.00 -16.68 H
2500.00 34.69 29.30 3.56 34.03 33.52 54.00 -20.48 H
2483.50 40.46 29.28 3.53 34.03 39.24 54.00 -14.76 \%
2500.00 36.56 29.30 3.56 34.03 35.39 54.00 -18.61 \%

Remark:

1. Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
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Radiated Band Edge:

Test Mode: 802.11n20 Mode

Test channel: Lowest

Peak Value
Frequency | Read Level ﬁ;;f&ﬁa Cable Loss 1?:2:2? Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ’
2390.00 50.91 27.53 5.47 33.92 49.99 74.00 -24.01 H
2400.00 59.67 27.55 5.49 29.93 62.78 74.00 -11.22 H
2390.00 52.54 27.53 5.47 33.92 51.62 74.00 -22.38 A%
2400.00 61.27 27.55 5.49 29.93 64.38 74.00 -9.62 v
Average Value
Frequency | Read Level ﬁ;;f&ﬁa Cable Loss l;r;gtrgf Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ’
2390.00 37.88 27.53 5.47 33.92 36.96 54.00 -17.04 H
2400.00 46.10 27.55 5.49 29.93 49.21 54.00 -4.79 H
2390.00 39.64 27.53 5.47 33.92 38.72 54.00 -15.28 A"
2400.00 47.17 27.55 5.49 29.93 50.28 54.00 -3.72 v
Test Mode: 802.11n20 Mode Test channel: Highest
Peak Value
Frequency | Read Level Ai:r:cetrz)r;a Cable Loss I;:ggf Level Limit Over Limit Pol.
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 51.25 29.28 3.53 34.03 50.03 74.00 -23.97 H
2500.00 47.31 29.30 3.56 34.03 46.14 74.00 -27.86 H
2483.50 53.36 29.28 3.53 34.03 52.14 74.00 -21.86 \%
2500.00 49.68 29.30 3.56 34.03 48.51 74.00 -25.49 \%
Average Value
Frequency | Read Level AFr;tsttgia Cable Loss l;r:gtrgf Level Limit Over Limit Pol.
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 38.14 29.28 3.53 34.03 36.92 54.00 -17.08 H
2500.00 34.38 29.30 3.56 34.03 33.21 54.00 -20.79 H
2483.50 40.02 29.28 3.53 34.03 38.80 54.00 -15.20 \%
2500.00 36.23 29.30 3.56 34.03 35.06 54.00 -18.94 \%
Remark:

1. Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
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Radiated Band Edge:

Test Mode: 802.11n40 Mode

Test channel: Lowest

Peak Value
Frequency | Read Level ﬁ;;f&ﬁa Cable Loss 1?:2:2? Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ’
2390.00 50.14 27.53 5.47 33.92 49.22 74.00 -24.78 H
2400.00 58.65 27.55 5.49 29.93 61.76 74.00 -12.24 H
2390.00 51.72 27.53 5.47 33.92 50.80 74.00 -23.20 A%
2400.00 60.04 27.55 5.49 29.93 63.15 74.00 -10.85 v
Average Value
Frequency | Read Level ﬁ;;f&ﬁa Cable Loss l;r;gtrgf Level Limit Over Limit Pol
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) ’
2390.00 37.34 27.53 5.47 33.92 36.42 54.00 -17.58 H
2400.00 4547 27.55 5.49 29.93 48.58 54.00 -5.42 H
2390.00 39.04 27.53 5.47 33.92 38.12 54.00 -15.88 A"
2400.00 46.48 27.55 5.49 29.93 49.59 54.00 -4.41 v
Test Mode: 802.11n40 Mode Test channel: Highest
Peak Value
Frequency | Read Level Ai:r:cetrz)r;a Cable Loss I;:ggf Level Limit Over Limit Pol.
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 50.16 29.28 3.53 34.03 48.94 74.00 -25.06 H
2500.00 46.46 29.30 3.56 34.03 45.29 74.00 -28.71 H
2483.50 52.11 29.28 3.53 34.03 50.89 74.00 -23.11 \%
2500.00 48.69 29.30 3.56 34.03 47.52 74.00 -26.48 \%
Average Value
Frequency | Read Level AFr;tsttgia Cable Loss l;r:gtrgf Level Limit Over Limit Pol.
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 37.48 29.28 3.53 34.03 36.26 54.00 -17.74 H
2500.00 33.87 29.30 3.56 34.03 32.70 54.00 -21.30 H
2483.50 39.29 29.28 3.53 34.03 38.07 54.00 -15.93 \%
2500.00 35.69 29.30 3.56 34.03 34.52 54.00 -19.48 \%
Remark:

1. Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

Tel:(86)755-26066440
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5. Maximum Peak Output Power Test

5.1. Test Standard and Limit

Test Standard FCC Partl5 C Section 15.247 (b)(3)

Test Limit 30dBm

5.2. Test Setup

EUT I | Power Sensor Power Meter

10dB ATTENUATION
PAD

5.3. Test Procedure

1. The Transmitter output (antenna port) was connected to the power meter.
2. Turn on the EUT and power meter and then record the power value.
3. Repeat above procedures on all channels needed to be tested.

Note: The cable loss and attenuator loss were offset into measure device as amplitude offset.

5.4. Test Data

Test Item : Max. peak output power Test Mode :  CH Low ~ CH High
Test Voltage : DC 3.6V battery inside Temperature : 247C
Test Result : PASS Humidity : 55%RH

Shenzhen Anbotek Compliance Laboratory Limited
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ANT A:
Frequency Maximum Peak Conducted Output Limit
Test Channel (MHz) Power (PK) dBm Results
(dBm)
TX 802.11b Mode
CHO1 2412 12.25 30 PASS
CHO6 2437 12.29 30 PASS
CHI11 2462 13.68 30 PASS
TX 802.11g Mode
CHO1 2412 14.78 30 PASS
CHO06 2437 14.62 30 PASS
CHI1 2462 15.90 30 PASS
TX 802.11n(20) Mode
CHO1 2412 14.78 30 PASS
CHO06 2437 14.49 30 PASS
CHI11 2462 16.00 30 PASS
TX 802.11n(40) Mode
CHO3 2422 13.74 30 PASS
CHO6 2437 13.93 30 PASS
CHO09 2452 14.98 30 PASS

Shenzhen Anbotek Compliance Laboratory Limited
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ANT B:
Frequency Maximum Peak Conducted Output Limit
Test Channel (MHz) Power (PK) dBm Results
(dBm)
TX 802.11b Mode
CHO1 2412 12.21 30 PASS
CHO6 2437 12.23 30 PASS
CHI11 2462 13.63 30 PASS
TX 802.11g Mode
CHO1 2412 14.98 30 PASS
CHO06 2437 14.69 30 PASS
CHI11 2462 15.91 30 PASS
TX 802.11n(20) Mode
CHO1 2412 14.72 30 PASS
CHO06 2437 14.74 30 PASS
CHI11 2462 15.85 30 PASS
TX 802.11n(40) Mode
CHO3 2422 14.57 30 PASS
CHO6 2437 13.90 30 PASS
CHO09 2452 14.72 30 PASS
SUM
TX 802.11n(20) Mode
CHO1 2412 17.76 30 PASS
CHO6 2437 17.63 30 PASS
CH11 2462 18.94 30 PASS
TX 802.11n(40) Mode
CHO3 2422 17.19 30 PASS
CHO06 2437 16.93 30 PASS
CHO09 2452 17.86 30 PASS

Note: For power test the duty cycle is 100% in continuous transmitting mode.
Please see the plot of next page
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ANT A

Duty Cycle

Agilent Spectrum Analyzer - Swept SA
g RL - r 11:25:55 PM Dec 16, 2018

Center Freq 2.437000000 GHz Avg Type: Log-Pwr TRACE
PND: Fast o) Trig:Free Run Avg|Hold:>100/100 TS

= i

IFGain:Low #Atten: 40 dB DET

Ref 30.00 dBm

Center 2.437000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 1.000 ms (1001 pts)

MsG EE STATUS

802.11b mode

Agilent Spectrum Analyzer - Swept SA
3 RL - r ',I:l’ﬁilEm_Lﬁf 16, 2018

Center Freq 2.437000000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast 50 Trig:Free Run Avg|Hold:>100/100 TP
IFGain:Low #Atten: 40 dB DET

Ref 30.00 dBm

PP SPTRRUREVE I TETHPOU T Sy D I PR RS | PR APSET SRR BRI PR ey 5 T PRIV S

Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 1.000 ms (1001 pts)

MsG ig STATUS

802.11g mode

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Swept SA

§ RL 11:26:31 PM Dec 16, 2018

Center Freq 2.437000000 GHz Avg Type: Log-Pwr TRACE
PND: Fast o) Trig:Free Run Avg|Hold:>100/100 TS

= i

IFGain:Low #Atten: 40 dB DET

Ref 30.00 dBm

o b st P i bl el b ool o tppns i K At Lt b, A et S T i i b e sl M At o | i Mg A M s

Center 2.437000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 1.000 ms (1001 pts)

MSG ’—%STA?US
802.11n(HT20) mode

Agilent Spectrum Analyzer - SweptSA b
3 RL - r ',1136255”-1_(&(16.30‘.9

Center Freq 2.437000000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast 50 Trig:Free Run Avg|Hold:>100/100 TP
IFGain:Low #Atten: 40 dB DET

Ref 30.00 dBm

B e B o 1 S ey W1 oo el e B B S SOPY | et SRS PRy ) o s P

Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 1.000 ms (1001 pts)

MSG '—ﬁsm?us
802.11n(HT40) mode

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a
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ANT B
Duty Cycle

Agilent Spectrum Analyzer - Swept SA

§ RL 02:45:40 AM Dec 17, 2018

Center Freq 2.437000000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast 50 Trig:Free Run Avg|Hold:>100/100 TFE
IFGain:Low #Atten: 40 dB DET.

Ref 30.00 dBm

Span 1.000 MHz
H#Res BW 8 MHz #VBW 8.0 MHz Sweep 1.000 ms (1001 pts)

usa | [gsTatus|
802.11b mode

Agilent Spectrum Analyzer - Swept SA — - B
8 RL — . 02:45:21 AM Dec 17, 2018

Center Freq 2.437000000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast 50 Trig:Free Run Avg|Hold:>100/100 TP
IFGain:Low #Atten: 40 dB DET

Ref 30.00 dBm

B T B B R L P L1 g e T L N e

Span 1.000 MHz
H#Res BW 8 MHz #VBW 8.0 MHz Sweep 1.000 ms (1001 pts)

usa [gsTatus|
802.11g mode

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Swept SA

0 RL 02:45:01 AM Dec 17, 2018

Center Freq 2.437000000 GHz Avg Type: Log-Pwr TRACE
PND: Fast o) Trig:Free Run Avg|Hold:>100/100 TS

= i

IFGain:Low #Atten: 40 dB DET

Ref 30.00 dBm

sl mgrr Al st P A Aot Mot e Bhphbsrrmcr AR, e b P Al e Ao St At A rasap i At Mgt Bt

Span 1.000 MHz
H#Res BW 8 MHz #VBW 8.0 MHz Sweep 1.000 ms (1001 pts)

MSG ’—%STA?US
802.11n(HT20) mode

Agilent Spectrum Analyzer - SweptSA e >
8 RL or c 012:48:35 AM Dec 17, 2018

Center Freq 2.437000000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast 50 Trig:Free Run Avg|Hold:>100/100 TP
IFGain:Low #Atten: 40 dB DET

Ref 30.00 dBm

e S L R TP IR T, (v APCSe 18 PASSRPAPAP PSPPIy U0 S | A PP 131 L RSP Y P T (ERPPIRTT e

Span 1.000 MHz
H#Res BW 8 MHz #VBW 8.0 MHz Sweep 1.000 ms (1001 pts)

MSG '—ﬁsm?us
802.11n(HT40) mode

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a
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6. 6DB Occupy Bandwidth Test

6.1. Test Standard and Limit

Test Standard FCC Part15 C Section 15.247 (a)(2)

Test Limit >500kHz

6.2. Test Setup

6.3. Test Procedure

1. Place the EUT on the table and set it in the transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to
the spectrum analyzer.
3. Set the spectrum analyzer as:
RBW=100kHz, VBW>3*RBW =300kHz
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.
4. Mark the peak frequency and —6dB (upper and lower) frequency.
5. Repeat until all the rest channels are investigated.

6.4. Test Data

Test Item : 6dB Bandwidth Test Mode : CH Low ~ CH High
Test Voltage : DC 3.6V battery inside Temperature 1 247C
Test Result : PASS Humidity : 55%RH

Shenzhen Anbotek Compliance Laboratory Limited
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ANT A:

Mode Channel Fr(fﬁggcy Bazr;/(llggth %lslr{nzl‘; Results
Low 2412 11.07 PASS

802.11b Middle 2437 11.11 >500 PASS
High 2462 10.14 PASS

Low 2412 15.72 PASS

802.11¢g Middle 2437 15.15 >500 PASS
High 2462 15.14 PASS

Low 2412 16.36 PASS

802.11n20 Middle 2437 16.32 >500 PASS
High 2462 15.15 PASS

Low 2422 23.86 PASS

802.11n40 Middle 2437 28.84 >500 PASS
High 2452 31.32 PASS

ANT B:

Mode Channel Fr(el\c/lllgil)cy Biﬁgghh %kllr{nzl‘; Results
Low 2412 11.55 PASS

802.11b Middle 2437 11.11 >500 PASS
High 2462 10.12 PASS

Low 2412 15.32 PASS

802.11g Middle 2437 15.33 >500 PASS
High 2462 15.15 PASS

Low 2412 16.37 PASS

802.11n20 Middle 2437 16.33 >500 PASS
High 2462 15.15 PASS

Low 2422 23.87 PASS

802.11n40 Middle 2437 28.83 >500 PASS
High 2452 32.53 PASS

Tel:(86)755-26066440

Shenzhen Anbotek Compliance Laboratory Limited
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ANT A:

Aﬁm Spectrum Analyzer - Occupied B\;
8 RL — -

Center Freq 2.412000000 GHz

HIFGain:Low

Ref 20.00 dBm

Occupied Bandwidth
21.430 MHz
-2.8035 MHz
11.07 MHz

Transmit Freq Error
x dB Bandwidth

= (sel.'lter Freq: 2.412000066 G-Hz

Trig: Free Run
#Atten: 30 dB

Avg|Hold:>10/10

#VBW 300 kHz

Total Power 15.9 dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS

10:36:15 PM Dec 16, 2018
Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 2.933 ms

802.11b mode : Lowest

HIFGain:Low

Ref 20.00 dBm

Occupied Bandwidth
18.592 MHz
-1.0807 MHz
11.11 MHz

Transmit Freq Error
x dB Bandwidth

= C BI.';I.OY Freq: 2.43?‘000066 GH: :

Trig: Free Run
#Atten: 30 dB

Avg|Hold:>10/10

#V/BW 300 kHz

Total Power 15.7 dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS

10:36:51 PM Dec 16, 2018
Radio Std: None

Radio Device: BTS

Sweep 2.933 ms

802.11b mode : Middle

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066440

Fax:(86)755-26014772

www.anbotek.com Code:AB-RF-05-a
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agimt WMmlyzer - Dccupied BW
8 RL - - 10:37:14 PMDec 16, 2018

Center Freq 2_462(](](][] GHz . I(&el.';terreq:2.4620m¢Hz” Radio Std: None
Trig: Free Run Avg|Hold:>10/10

HFGainitow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Span 30 MHz
#/BW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 17.2 dBm
17.232 MHz

Transmit Freq Error -166.74 kHz OBW Power 99.00 %
x dB Bandwidth 10.14 MHz x dB -6.00 dB

MsG STATUS

802.11b mode : Highest

Agimt Sped;mnmlyzer - Dccupied BW
R - - 10:55:50 PM Dec 16, 2018

Ceter Freq 2_412(](](](][] GHz = Iéel.';t.erreq: 2.4120000666&1; Radio Std: None
— Trig:Free Run AvglHold:>10/10

HFGainiLow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

#/BW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 15.3 dBm
24.406 MHz

Transmit Freq Error -1.2269 MHz OBW Power 99.00 %
x dB Bandwidth 15.72 MHz x dB -6.00 dB

MsG STATUS

802.11g mode : Lowest

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a
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agimt WMmlyzer - Dccupied BW
- - - 10:56:41 PM Dec 16, 2018

Center Freq 2_43?(](](][] GHz . I(&el.';terreq:Z#:!?Omt‘S-Hz” Radio Std: None
= Trig:Free Run Avg|Hold:>10/10

HFGainitow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Span 30 MHz
#/BW 300 kHz Sweep 2.933 ms
Occupied Bandwidth Total Power 15.4 dBm
24.243 MHz
Transmit Freq Error -719.24 kHz OBW Power 99.00 %
x dB Bandwidth 15.15 MHz x dB -6.00 dB

MsG STATUS

802.11g mode : Middle

Agimt Sped;mnmlyzer - Dccupied BW
i RL BF 50 SENSE:INT ALIGN ALIT 10:57:05 PMDec 16, 2018
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
[r=] Trig: Free Run AvglHold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Span 30 MHz
#VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 16.6 dBm
23.517 MHz

Transmit Freq Error -67.055 kHz OBW Power 99.00 %

x dB Bandwidth 15.14 MHz x dB -6.00 dB

MsG STATUS

802.11g mode : Highest

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a
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agimt WMmlyzer - Dccupied BW
0 RL RE £ 10:57:30 PM Dec 16, 2018

Center Freq 2_412(](](][] GHz . I(&el.';terreq:Z#‘lmmt‘S-Hz” Radio Std: None
Trig: Free Run Avg|Hold:>10/10

HFGainitow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Span 30 MHz
#/BW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 15.6 dBm
25.045 MHz

Transmit Freq Error -1.2375 MHz OBW Power 99.00 %

x dB Bandwidth 16.36 MHz x dB -6.00 dB

MsG STATUS

802.11n20 mode : Lowest

Agimt Sped;mnmlyzer - Dccupied BW
R - - 10:57:55 PM Dec 16, 2018

Ceter Freq 2_43?(](](](][] GHz = Iéel.';t.orFreq:z#:i?OmtéHz” Radio Std: None
— Trig:Free Run AvglHold:>10/10

HFGainiLow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

V-._‘.-t.._-w._r“, T o

Span 30 MHz
#VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 15.2 dBm
24.624 MHz

Transmit Freq Error -814.30 kHz OBW Power 99.00 %

x dB Bandwidth 16.32 MHz x dB -6.00 dB

MsG STATUS

802.11n20 mode : Middle

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a
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agimt WMmlyzer - Dccupied BW
g RL o c 11:01:48 PM Dec 16, 2018

Center Freq 2_462(](](][] GHz . I(&el.';terreq:2.4620m¢Hz” Radio Std: None
y  Trig:Free Run Avg|Hold:>10/10

#Atten: 30 dB Radio Device: BTS

Span 30 MHz
#/BW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 16.6 dBm
23.807 MHz

Transmit Freq Error -60.417 kHz OBW Power 99.00 %
x dB Bandwidth 15.15 MHz x dB -6.00 dB

MsG STATUS

802.11n20 mode : Highest

Agimt Sped;mnmlyzer - Dccupied BW
] RL RF = 11:00:20 PM Dec 16, 2018

Ceter Freq 2_422(](](](][] GHz = Iéel.';t.orFreq:z#ﬂOmtéHz” Radio Std: None
= Trig:Free Run AvglHold:>10/10

HFGainiLow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

#/BW 300 kHz

Occupied Bandwidth Total Power 14.6 dBm
41.639 MHz

Transmit Freq Error -2.8763 MHz OBW Power 99.00 %
x dB Bandwidth 23.86 MHz x dB -6.00 dB

MsG STATUS

802.11n40 mode : Lowest

Shenzhen Anbotek Compliance Laboratory Limited
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Anbotek

Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AFDGRP-WDO009 Page 41 of 88 Report No.: SZAWW181207003-01

Product Sofety

agimt WMmlyzer - Dccupied BW
8 RL — -

RF @ A ENSE:INT ALIGN ALIT 11:00:45 PMDec 16, 2018
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10

#IFGain:Low o #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

A O o e W
I —— Do hspapsllosadlovloupons PR |
11

\
\ AJI

#V/BW 300 kHz

Occupied Bandwidth Total Power 14.5 dBm
41.286 MHz

Transmit Freq Error -2.4878 MHz OBW Power 99.00 %
x dB Bandwidth 28.84 MHz x dB -6.00 dB

MsG STATUS

802.11n40 mode : Middle

Agimt Sped;mnmlyzer - Dccupied BW
8 RL — -

] BF i SENSE:INT ALIGN ALIT 11:01:10 PMDec 16, 2018
Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None
= Trig:Free Run AvglHold:>10/10

HFGainiLow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

2 o
e e ,.nrjnr- lleanlesn L\

#/BW 300 kHz

Occupied Bandwidth Total Power 15.1 dBm

40.497 MHz

Transmit Freq Error -1.5328 MHz OBW Power 99.00 %
x dB Bandwidth 31.32 MHz x dB -6.00 dB

MsG STATUS

802.11n40 mode : Highest

Shenzhen Anbotek Compliance Laboratory Limited
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ANT B:

Aﬁm Spectrum Analyzer - Occupied B\;

§ RL 02:31:34 AM Dec 17, 2018

Center Freq 2_412(](](][] GHz . I(&el.';terreq:Z#‘lmmt‘S-Hz” Radio Std: None
Trig: Free Run Avg|Hold:>10/10

#IFGain:Low o #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 15.5 dBm
21.469 MHz

Transmit Freq Error -2.8081 MHz OBW Power 99.00 %
x dB Bandwidth 11.55 MHz x dB -6.00 dB

Wsa| [gstatus|
802.11b mode : Lowest

Agimt Spedrmnmlj;z;r - Occupied BW
i - - 02:32:03AM Dec 17, 2018

Ceter Freq 2_43?(](](](][] GHz = C .orFreq:2.43?0m¢H£. Radio Std: None
Trig: Free Run Avg|Hold:>10/10

#IFGain:Low #Atten: 30 dB Radio Device: BTS

__Ref 20.00 dBm

Span 30 MHz
#VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 15.6 dBm
20.819 MHz

Transmit Freq Error -2.3773 MHz OBW Power 99.00 %
x dB Bandwidth 11.11 MHz x dB -6.00 dB

MsG STATUS

802.11b mode : Middle

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a
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agimt WMmlyzer - Dccupied BW
e - - 02:32:23 AM Dec 17, 2018

Center Freq 2_462(](](][] GHz . I(&el.';terreq:2.4620m¢Hz” Radio Std: None
— Trig:Free Run Avg|Hold:>10/10

HFGainitow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

#/BW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 17.0 dBm
17.152 MHz

Transmit Freq Error -245.69 kHz OBW Power 99.00 %
x dB Bandwidth 10.12 MHz x dB -6.00 dB

MsG STATUS

802.11b mode : Highest

Agimt Sped;mnmlyzer - Dccupied BW
8 RL — . 02:31:17 AM Dec 17, 2018

Ceter Freq 2_412(](](](][] GHz = Iéel.';t.erreq: 2.4120000666&1; Radio Std: None
— Trig:Free Run AvglHold:>10/10

HFGainiLow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Span 30 MHz
#VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 15.3 dBm
24.503 MHz

Transmit Freq Error -1.1732 MHz OBW Power 99.00 %

x dB Bandwidth 15.32 MHz x dB -6.00 dB

MsG STATUS

802.11g mode : Lowest

Shenzhen Anbotek Compliance Laboratory Limited
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agimt WMmlyzer - Dccupied BW
e - - 02:30:55AM Dec 17, 2018

Center Freq 2_43?(](](][] GHz . I(&el.';terreq:Z#:!?Omt‘S-Hz” Radio Std: None
= Trig:Free Run Avg|Hold:>10/10

HFGainitow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Span 30 MHz
#/BW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 15.4 dBm
24.195 MHz

Transmit Freq Error -785.49 kHz OBW Power 99.00 %
x dB Bandwidth 15.33 MHz x dB -6.00 dB

MsG STATUS

802.11g mode : Middle

Agimt Sped;mnmlyzer - Dccupied BW
s - - 02:30:26 AM Dec 17, 2018

Ceter Freq 2_462(](](](][] GHz = ICeH{orFr&q:Z#ﬂOMéHz” Radio Std: None
= Trig:Free Run AvglHold:>10/10

HFGainiLow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Span 30 MHz
#VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 16.4 dBm
23.433 MHz

Transmit Freq Error -109.86 kHz OBW Power 99.00 %
x dB Bandwidth 15.15 MHz x dB -6.00 dB

MsG STATUS

802.11g mode : Highest

Shenzhen Anbotek Compliance Laboratory Limited
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agimt WMmlyzer - Dccupied BW
e - - 02:28:29 AM Dec 17, 2018

Center Freq 2_412(](](][] GHz . I(&el.';terreq:Z#‘lmmt‘S-Hz” Radio Std: None
Trig: Free Run Avg|Hold:>10/10

HFGainitow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

!r"-f.‘l'l*dhr“fl_lr o

Span 30 MHz
#/BW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 15.5 dBm
25.072 MHz

Transmit Freq Error -1.0109 MHz OBW Power 99.00 %
x dB Bandwidth 16.37 MHz x dB -6.00 dB

MsG STATUS

802.11n20 mode : Lowest

Agimt Sped;mnmlyzer - Dccupied BW
8 RL - - 02:29:11 AM Dec 17, 2018

Ceter Freq 2_43?(](](](][] GHz = Iéel.';t.orFreq:z#:i?OmtéHz” Radio Std: None
— Trig:Free Run AvglHold:>10/10

HFGainiLow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Span 30 MHz
#VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 15.6 dBm
24.863 MHz

Transmit Freq Error -833.90 kHz OBW Power 99.00 %
x dB Bandwidth 16.33 MHz x dB -6.00 dB

MsG STATUS

802.11n20 mode : Middle

Shenzhen Anbotek Compliance Laboratory Limited
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agimt WMmlyzer - Dccupied BW
8 RL — . 02:26:43 AM Dec 17, 2018

Center Freq 2_462(](](][] GHz . I(&el.';terreq:2.4620m¢Hz” Radio Std: None
Trig: Free Run Avg|Hold:>10/10

#IFGain:Low o #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Span 30 MHz
#/BW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 16.7 dBm
24.032 MHz

Transmit Freq Error -124.30 kHz OBW Power 99.00 %
x dB Bandwidth 15.15 MHz x dB -6.00 dB

MsG STATUS

802.11n20 mode : Highest

Agimt Sped;mnmlyzer - Dccupied BW
8 RL — . 02:27:49 AM Dec 17, 2018

Ceter Freq 2_422(](](](][] GHz = Iéel.';t.orFreq:z#ﬂOmtéHz” Radio Std: None
= Trig:Free Run AvglHold:>10/10

HFGainiLow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Il

#/BW 300 kHz

Occupied Bandwidth Total Power 14.4 dBm
41.514 MHz

Transmit Freq Error -2.7275 MHz OBW Power 99.00 %
x dB Bandwidth 23.87 MHz x dB -6.00 dB

MsG STATUS

802.11n40 mode : Lowest

Shenzhen Anbotek Compliance Laboratory Limited
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agimt WMmlyzer - Dccupied BW
8 RL — . 02:27:27 AM Dec 17, 2018

Center Freq 2_43?(](](][] GHz . I(&el.';terreq:Z#:!?Omt‘S-Hz” Radio Std: None
= Trig:Free Run Avg|Hold:>10/10

HFGainitow — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

h,,"p.\.\.,.\LJL,."p.‘.-.E'M,..an"m'Lu.-x‘a,l p—

#V/BW 300 kHz

Occupied Bandwidth Total Power 14.6 dBm
41.526 MHz

Transmit Freq Error -2.6007 MHz OBW Power 99.00 %
x dB Bandwidth 28.83 MHz x dB -6.00 dB

MsG STATUS

802.11n40 mode : Middle

Agilent Spectrum Analyzer - Occupied BW
§ RL &f S0 SENSE:INT ALIGN ALIT 02:27:01 AM Dec 17, 2018
Span 50.000 MHz Center Freq: 2.452000000 GHz Radio Std: None
= Trig: Free Run AvglHold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

ff- ook
gt Pt Papletod s

#/BW 300 kHz

Occupied Bandwidth Total Power 15.2 dBm
40.839 MHz

Transmit Freq Error -1.7469 MHz OBW Power 99.00 %
x dB Bandwidth 32.53 MHz x dB -6.00 dB

MsG STATUS

802.11n40 mode : Highest

Shenzhen Anbotek Compliance Laboratory Limited
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7. Power Spectral Density Test

7.1. Test Standard and Limit

Test Standard FCC Part15 C Section 15.247 (e)

Test Limit 8dBm/3KHz

7.2. Test Setup

7.3. Test Procedure

1. Place the EUT on the table and set it in transmitting mode. Remove the antenna from the EUT and
then connect a low loss RF cable from the antenna port to the spectrum analyzer.

2. Set the spectrum analyzer as RBW = 3kHz, VBW = 10kHz, Span = 1.5xDTS BW

3. Record the max. reading.

4. Repeat the above procedure until the measurements for all frequencies are completed.

7.4. Test Data

Test Item :  Power Spectral Density Test Mode :  CH Low ~ CH High
Test Voltage :  DC 3.6V battery inside Temperature ;. 247C
Test Result :  PASS Humidity : 55%RH
ANT A:
Mode Channel Frequency PSD Limit Results
(MHz) (dBm/3KHz) (dBm/3KHz)
Low 2412 -16.857 8.00 PASS
802.11b Middle 2437 -16.861 8.00 PASS
High 2462 -16.350 8.00 PASS
Low 2412 -19.028 8.00 PASS
802.11¢g Middle 2437 -19.235 8.00 PASS
High 2462 -17.156 8.00 PASS
Low 2412 -18.577 8.00 PASS
802.11n20 Middle 2437 -19.294 8.00 PASS
High 2462 -16.770 8.00 PASS
Low 2422 -21.398 8.00 PASS
802.11n40 Middle 2437 -22.894 8.00 PASS
High 2452 -21.837 8.00 PASS

Shenzhen Anbotek Compliance Laboratory Limited
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ANT B:
Mode Channel Frequency PSD Limit Results
(MHz) (dBm/3KHz) (dBm/3KHz)

Low 2412 -17.788 8.00 PASS

802.11b Middle 2437 -17.104 8.00 PASS
High 2462 -17.451 8.00 PASS

Low 2412 -18.537 8.00 PASS

802.11¢g Middle 2437 -19.119 8.00 PASS
High 2462 -17.450 8.00 PASS

Low 2412 -17.544 8.00 PASS

802.11n20 Middle 2437 -18.359 8.00 PASS
High 2462 -17.332 8.00 PASS

Low 2422 -21.487 8.00 PASS

802.11n40 Middle 2437 -21.669 8.00 PASS
High 2452 -21.660 8.00 PASS

SUM:
Mode Channel Frequency PSD Limit Results
(MHz) (dBm/3KHz) (dBm/3KHz)

Low 2412 -15.02 8.00 PASS

802.11n20 Middle 2437 -15.79 8.00 PASS
High 2462 -14.03 8.00 PASS

Low 2422 -18.43 8.00 PASS

802.11n40 Middle 2437 -19.23 8.00 PASS
High 2452 -18.74 8.00 PASS
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ANT A:

Agilont Spectrum Analyzer - Swept SA
e - D2:17:14 AM Dec 17, 2018

Marker 1 2.411252775000 GHz . Avg Type: Log-Pwr TRACE
PNO: Fast (50 1rig:Free Run Avg|Held: 41100 TYPE
IFGain:Low #Atten: 30 dB ET

Mkr1 2.411
Ref 20.00 dBm -16.8

1

H.-‘..u‘-k kuiﬁlli,“-u““"'} Jﬁiﬂﬁ'ﬁt’hm ll]L |,-r MJL'I‘IBEJ"”—-“&MMl%J.ﬂ
b WA ) i 4 i S
1 4 - &L‘L‘-

W I.'-. /
\ /
W

Center 2412000 GHz Span 16.61 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.751 s (1001 pts)

MsG o STATUS

802.11b mode : Lowest

Agilont Spoctrum Analyzer - Swept SA

EE RE E ALIGNAUTO 02:16:46 AM Dec 17, 2018
Marker 1 2.437714015000 GHz . Avg Type: Log-Pwr TRACE
PNO: Fast (50 1rig:Free Run Avg|Held: 21100 TYPE
IFGain:Low #Atten: 30 dB DET

Mkr1 2.437 714 GHz

Ref 20.00 dBm -16.861 dBm

1

¢
|
j#ﬂﬂbud.:ulbﬂ-L-:j'JJJ,L-LLLkL,IA.J_ [11‘
| Ve

Span 16.61 MHz
#VBW 10 kHz Sweep 1.751 s (1001 pts)

MG g STATUS

802.11b mode : Middle

Shenzhen Anbotek Compliance Laboratory Limited
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&gﬂoﬂ Spmumhmlyzor Swept SA
e ALIGNAUTO 02:16:10 AM Dec 17, 2018
Marker 12. 462?53830000 GHz . Avg Type: Log-Pwr TRACE
PNO: Fast (50 1rig:Free Run Avg|Held: §/100 TYPE
IFGain:Low #Atten: 30 dB ET
Mkr1 2.462
Ref 20.00 dBm “

& 1
I l]rl‘fj'lul'] lﬂ.L‘!],.L:".Ai'T-.:{.-’JLJ-J‘»J'I‘.&@JL{!'&-".J | lll I‘ﬂ‘ﬁl-lh‘ LV ‘i,ilfu el ”,l N u‘. )
s ) i m

11.}-

#VBW 10 kHz Sweep 1.751 s (1001 pts)

MsG o STATUS

802.11b mode : Highest

&gﬂoﬂ SpmumAmlyzw S\-n-ms\t\
ALIGN ALTO 02:18:41 AM Dec 17, 2018
Marker 12. 4069????5000 GHz . Avg Type: Log-Pwr
PNO: Fast (5o 1rig:Free Run Avg|Hold: 61100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

Y ," ;
R oA Y

#VBW 10 kHz Sweep 2.396 s (1001 pts)

MG g STATUS

802.11g mode : Lowest

Shenzhen Anbotek Compliance Laboratory Limited
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agllvm'\‘pedrmmlyzer Swept SA
| RL ENSEINT ALIGN ALIT 02:15:09 AM Dec 17, 2018

Marker 1 2. 43822?150000 GHz Avg Type: Log-Pwr TRACE
PND: Fast o) Trig:Free Run Avg|Hold: 31100 TXFE

IFGain:Low #Atten: 30 dB DET
Mkr1 2.438 227 GHz
Ref 20.00 dBm £ 5 dBm

A “L.J ™ FETinY,
r,.url“r “."\J Wik f Lhﬁ LT" YUV YY

Center 2.43700 GHz Span 22.73 MHz
H#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.396 s (1001 pts)

E'—%STA?US
802.11g mode : Middle

Agllmt ‘\‘pedrmnmlyzer Swept SA
- ENSEINT ALIGN ALIT 02:19:58 AM Dec 17, 2018
Marker 1 2, 451681850000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast o) Trig: Free Run Avg|Hold: 4/100 TYPE
IFGain:Low #Atten: 30 dB DET
Mkr1 2.461

Ref 20.00 dBm

i : L VAASLA T A A R
i' f.\u rh !‘l ‘a.fJ 1.Jﬂ 1.'1L Wi ‘If“‘ \ 1Ty l‘l_‘!I_u V '4“‘-'ﬂf":'ﬁ";"-.,-'ll."'g

Center 2.46200 GHz Span 22.73 MHz
H#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.396 s (1001 pts)

:E iESTA?US
802.11g mode : Highest
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agimt Spedrwn Analyzer - Swept SA

i RL RE WA ENSE:INT ALIGN ALIT 02:23:37 AM Dec 17, 2018
Marker 1 2.410115040000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast o Trig:Free Run Avg|Hold: 71100 TXFE
IFGain:Low #Atten: 30 dB DET

Mkr1 2.410 115 GHz

Ref 20.00 dBm -18.577 dBm

r.."‘.rILI"‘n'."I‘l‘i'I1h;!I.'I“’U"'I‘IFq.ifvl;,';)‘.’]'f A

Span 24.48 MHz
H#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.581 s (1001 pts)

MSG ’—%STA?US
802.11n20 mode : Lowest

Agimt Sped;mnmlyzer - Swept SA
e - - 02:23:00 AM Dec 17, 2018

Marker 1 2.434821280000 GHz Avg Type: Log-Pwr TRace]
PNO: Fast o) Trig: Free Run Avg|Hold: 2/100 TYPE
IFGain:Low #Atten: 30 dB DET

Ref 20.00 dBm

.1

A A AL aAd
'&-"’![r"‘f'lr-'z.ufi“ M il

ol
r Al

Center 2.43700 GHz Span 24.48 MHz
H#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.581 s (1001 pts)

MSG ’—$STA?US
802.11n20 mode : Middle

Shenzhen Anbotek Compliance Laboratory Limited
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agimt Spedrwn Analyzer - Swept SA

i RL RE wB ENSE:INT ALIGN ALIT 012:22:34 AM Dec 17, 2018
Marker 1 2,463272960000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast o Trig:Free Run Avg|Hold: 201100 TS
IFGain:Low #Atten: 30 dB DET
Mkr1 2.463
Ref 20.00 dBm -16

i
¢
b s | RAKE S 5
Y "f\li jJ ',’1'11 !f\*’\,."'.

'- A M~ ] .' 4 ¥
J llt W | !.-'L-

AT /
:l_llh'u"'.hirl F"‘Mﬁ’ﬂ.ﬁ; L

Center 2.46200 GHz Span 24.48 MHz
H#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.581 s (1001 pts)

MSG ’—%STA?US
802.11n20 mode : Highest

Agimt Sped;mnmlyzer - Swept SA
8 RL RF S04 SENSE:INT ALIGN ALIT 03:35:18mp_ech.$fJIB
Marker 1 2.417020120000 GHz Avg Type: Log-Pwr TRACE
PND: Fast o) Trig:Free Run Avg|Hold: 2/100 TYPE
IFGain:Low #Atten: 30 dB DET
Mkr1 2.417 02
Ref 20.00 dBm -21.398

Center 2.42200 GHz Span 46,98 MHz
H#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.954 s (1001 pts)

MSG ’—$STA?US
802.11n40 mode : Lowest

Shenzhen Anbotek Compliance Laboratory Limited
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agimt Spedrwn Analyzer - Swept SA

8 RL RF @ A ENSE:INT ALIGN ALIT 02:25:43 AM Dec 17, 2018
Marker 1 2.434181200000 GHz Avg Type: Log-Pwr TRACE
PND: Fast o) Trig:Free Run Avg|Hold: 1/100 TXFE
IFGain:Low #Atten: 30 dB DET

Mkr1 2.434 18 GHz

Ref 20.00 dBm -22.894 dBm

Span 46.98 MHz
H#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.954 s (1001 pts)

MSG ’—%STA?US
802.11n40 mode : Middle

Agimt Sped;mn Analyzer - Swept SA

8 RL RF S0 4 SENSE:INT ALIGN ALIT fJ3.?E-:?:IAMP_eClF.3"JIB
Marker 1 2,450778520000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast o) Trig: Free Run Avg|Hold: 31100 TVPE
IFGain:Low #Atten: 30 dB DET

Mkr1 2 8 GHz

Ref 20.00 dBm -21.837 dBm

H#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.954 s (1001 pts)

MSG ’—$STA?US
802.11n40 mode : Highest

Shenzhen Anbotek Compliance Laboratory Limited
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ANT B:

Agilent Spectrum Analyzer - Swept SA

S RE 500 A ALIGHAUTO 02:36:15 M Dec 17, 2018
Marker 1 2.412649935000 GHz X Avg Type: Log-Pwr TRACE
PNO: Fast 50 Trig: Free Run Avg|Held: /100 r?'-'e
IFGain:Low #Atten: 30 dB T

Mkr1 2.412 650 GHz

Ref 20.00 dBm -17.788 dBm

1

‘.V“J ‘I"dd-}..",'hj.l".l{,-‘_q_,\,,L_

Center 2.412000 GHz Span 16.67 MHz
wRes BW 3.0 kHz #VBW 10 kHz Sweep 1.757 s (1001 pts)

MsG o STATUS

802.11b mode : Lowest

Agilent Spectrum Analyzer - Swept SA
RAL s T ALIGHAUTO 02:35:16.AM Dec 17, 2018
Marker 1 2.435400160000 GHz . Avg Type: Log-Pwr TRACE

PNO: Fast (50 1rig:Free Run Avg|Hold: 5100

IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

#VBW 10 kHz Sweep 1.757 s (1001 pts)

MG g STATUS

802.11b mode : Middle

Shenzhen Anbotek Compliance Laboratory Limited
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Agilont Spoctrum Analyzer - Swept SA
i RL RF 504 A« ALIGN AUTO) 02:34:35AM Dec 17, 2018
Marker 1 2.463716495000 GHz X Avg Type: Log-Pwr TRACE
PNO: Fast (50 1rig:Free Run Avg|Hold: 61100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

#VBW 10 kHz Sweep 1.757 s (1001 pts)

MsG o STATUS

802.11b mode : Highest

Agilent Spectrum Analyzer - Swept SA
s - 02:39:17 AM Dec 17, 2018

Marker 1 2.413240920000 GHz = = Ava TipeiLogPwr e
PNO: Fast (5o 1rig:Free Run Avg|Hold: 51100
IFGain:Low #Atten: 30 dB

Mkr1 2.41
Ref 20.00 dBm .

#VBW 10 kHz Sweep 2.423 s (1001 pts)

MG g STATUS

802.11g mode : Lowest
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agimt Spedrwn Analyzer - Swept SA

8 RL RF @ A ENSE:INT ALIGN ALIT 02:35:40 AM Dec 17, 2018
Marker 1 2,437574500000 GHz Avg Type: Log-Pwr TRACE
PND: Fast o) Trig:Free Run Avg|Hold: 31100 TXFE
IFGain:Low #Atten: 30 dB DET

Mkr1 2.437 575 GHz

Ref 20.00 dBm -19.119 dBm

','tlu ltJ { I hia
' ‘YM"“‘I?J‘H‘"'““-

Span 22.98 MHz
H#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.423 s (1001 pts)

MSG ’—%STA?US
802.11g mode : Middle

Agimt Sped;mnmlyzer - Swept SA

i RL &F 50 SENSE:INT ALIGN ALIT 03.40:!6mp_ech.$fJIB
Marker 1 2,460736100000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast o) Trig: Free Run Avg|Hold: 81100 TYPE
IFGain:Low #Atten: 30 dB CET

Mkri 2.460 736 GHz

Ref 20.00 dBm -17.450 dBm

’1
L AAAAARAAA

y u.i"'1.1'l"'v” JLIJ.-".. J‘{‘r.“_ﬁf"\an:” y R

!
LA
-{.ll_i.l*.lil.i_lr-.,ﬁ..' L

Center 2.46200 GHz
H#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.423 s (1001 pts)

MSG ’—$STA?US
802.11g mode : Highest
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agimt Spedrwn Analyzer - Swept SA

i RL RE wB ENSE:INT ALIGN ALIT 012:44:34 AM Dec 17, 2018
Marker 1 2.412342930000 GHz Avg Type: Log-Pwr TRACE
PND: Fast o) Trig:Free Run Avg|Hold: 5/100 TS
IFGain:Low #Atten: 30 dB DET

Mkri 2.412 343 GHz

Ref 20.00 dBm -17.544 dBm

Span 24.50 MHz
H#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.583 s (1001 pts)

MSG ’—%STA?US
802.11n20 mode : Lowest

Agimt Sped;mn Analyzer - Swept SA

i RL RE S04 SENSE:INT ALIGN ALIT 03:44:05;&!\-19_«1?.3“”9
Marker 1 2.436363130000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast o) Trig: Free Run Avg|Hold: 31100 TVPE
IFGain:Low #Atten: 30 dB DET

Mkri 2.43 3 GHz

Ref 20.00 dBm -1 9 dBm

Center 2.43700 GHz Span 24.50 MHz
H#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.583 s (1001 pts)

MSG ’—$STA?US
802.11n20 mode : Middle
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agimt Spedrwn Analyzer - Swept SA

|l RL 02:43:42 AM Dec 17, 2018

Marker 1 2.466972485000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast 50 Trig:Free Run Avg|Hold: 51100 TVPE
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

Ahfa
AW Y ]l-!ll‘.'*'l"“\-lll"!_lu 1L

Center 2.46200 GHz Span 24.50 MHz
H#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.583 s (1001 pts)

MSG ’—%STA?US
802.11n20 mode : Highest

Agimt Sped;mnmlyzer - Swept SA

i RL RE S0 4 SENSE:INT ALIGN ALIT 03:45:4smp_ech.$fJIB
Marker 1 2.417934970000 GHz Avg Type: Log-Pwr TRACE
PND: Fast o) Trig:Free Run Avg|Hold: 2/100 TYPE
IFGain:Low #Atten: 30 dB DET

Mkr1 2.417 93 GHz

Ref 20,00 dBm -21.487 dBm

Center 2.42200 GHz
H#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.560 s (1001 pts)

MSG ’—$STA?US
802.11n40 mode : Lowest
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agimt Spedrwn Analyzer - Swept SA

i RL RF ws ENSE:INT ALIGN ALIT 02:46:17 AM Dec 17, 2018
Marker 1 2,432934970000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast o Trig:Free Run Avg|Hold: 2/100
IFGain:Low #Atten: 30 dB DET
Mkr1 2.43
Ref 20.00 dBm -21.6

Span 43.25 MHz
H#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.560 s (1001 pts)

MSG ’—%STA?US
802.11n40 mode : Middle

Agimt Sped;mnmlyzer - Swept SA
i RL RE S0 4 SENSE:INT ALIGN ALIT 03.47:03mp_ech.$fJIB
Marker 1 2,457924565000 GHz Avg Type: Log-Pwr TRACE
PNO: Fast o) Trig: Free Run Avg|Hold: 6/100 TYPE
IFGain:Low #Atten: 30 dB DET
Mkr1 2.457
S

Ref 20.00 dBm

#Res BW 3.0 kHz #VBW 10 kHz 4.560 s (1001 pts)

MSG ’—$STA?US
802.11n40 mode : Highest

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a




Anbotek Shenzhen Anbotek Compliance Laboratory Limited
G TSR 2 OECC ID: 2AFDGRP-WDO009 Page 62 of 88 Report No.: SZAWW181207003-01

8. 100kHz Bandwidth of Frequency Band Edge Requirement

8.1. Test Standard and Limit

Test Standard FCC Part15 C Section 15.247 (d)

in any 100 kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
e T intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within
the band that contains the highest level of the desired power, In addition, radiated

emissions which fall in the restricted bands, as defined in §15.205(a), must also

comply with the radiated emission limits specified in15.209(a).

8.2. Test Setup

8.3. Test Procedure

Using the following spectrum analyzer setting:
1. Set the RBW = 100KHz.

2. Set the VBW = 300KHz.

3. Sweep time = auto couple.

4. Detector function = peak.

5. Trace mode = max hold.

6. Allow trace to fully stabilize.

8.4, Test Data

Test Item :  Band edge Test Mode :  CH Low ~ CH High
Test Voltage :  DC 3.6V battery inside Temperature ;. 247C
Test Result :  PASS Humidity : 55%RH

Shenzhen Anbotek Compliance Laboratory Limited
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ANT A:
Frequency Band Delta Peak to Band Emission Limit
Mode Results
(MHz) (dBc) (dBc)
2412 47.667 >20 PASS
802.11b
2462 57.562 >20 PASS
2412 37.795 >20 PASS
802.11¢g
2462 45.696 >20 PASS
2412 37.309 >20 PASS
802.11n20
2462 40.839 >20 PASS
2422 31.648 >20 PASS
802.11n40
2452 32915 >20 PASS
ANT B:
Frequency Band Delta Peak to Band Emission Limit
Mode Results
(MHz) (dBc) (dBc)
2412 42.634 >20 PASS
802.11b
2462 53.532 >20 PASS
2412 35.299 >20 PASS
802.11¢g
2462 44.000 >20 PASS
2412 38.125 >20 PASS
802.11n20
2462 42.492 >20 PASS
2422 32.628 >20 PASS
802.11n40
2452 33.060 >20 PASS
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ANT A:

aalent Spectrum Analyzer K wept SA
0 RL aF

Start Freq 2.310000000 GHz Avg Type: Log-Pwr
PNO: Fast 50 Trig:Free Run AvglHold:> 100100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

.
N
ARSI MU (P EUSIDUSRSESTS PSRN UM UPCRR | ARPURry o PR S TY

Start 231000 GHz ] ] " Stop 242500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.00 ms (1001 pts)

¥ FUNCTION FUNCTION WIDTH FURCTION VALUE -~

MsG %STMUS

802.11b mode : Lowest

Aam Spectrum Analyzer
] RL [T \ A T
Start Freq 2.450000000 GHz Avg Type: Log-Pwr
PNO: Fast 5 TrigiFree Run AvglHold:>100/100
IFGain:Low #Atten: 30 dB

'L'l Kk
v Ref 20.00 dBm

Start 2.45000 GHz

| #Res BW 100 kHz #VEW 300 kHz
| MR MODE TRC SCL x A FUNCTION FUNCTION WIDTH FUNCTION VALLIE ~
1 AR 2173 dBm I
2 Tl
3
4
5
6
7
8
9

-k
-0

-~

%STA?US
802.11b mode : Highest
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agimt Spectrum Analyzer - Swept SA
0 RL F

Start Freq 2.310000000 GHz Avg Type: Log-Pwr
PNO: Fast o) Trig: Free Run AvglHold:> 1001100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

| Moty
S T H DT TR I METETSE Ablapnaireni I

| #Res BW 100 kHz #VEW 300 kHz Sweep 11.00 ms (1001 pts)
| MKR MODE TRC SCL ¥ ¥ FUNCTION _ FUNCTION WIDTH FUNCTION VALUE ~
N |

2

3

4

5

]

T

8

]

-k
-0

-~

=
8

%STA?US
802.11g mode : Lowest

Avg Type: Log-Pwr
PND: Fast o) Trig:Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

Start 2.45000 GHz
#VBW 300 kHz

FUNCTION FUNCTION WIDTH FUNCTION VALLIE

00~ O O B Gl B

ok
-0

~

=
3

$SYAYUS
802.11g mode : Highest
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agimt Spectrum Analyzer - Swept SA
0 RL F

Start Freq 2.310000000 GHz Avg Type: Log-Pwr
PNO: Fast o) Trig: Free Run AvglHold:> 1001100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

| T ———" N e SRR PSR TR A At

| #Res BW 100 kHz Sweep 11.00 ms (1001 pts)
| MKR MODE TRC SCL ¥ ¥ FUNCTION _ FUNCTION WIDTH FUNCTION VALUE ~
N |

2

3

4

5

]

T

8

]

-k
-0

-~

=
8

%STA?US
802.11n20 mode : Lowest

Avg Type: Log-Pwr
PNO: Fast G Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

#VBW 300 kHz Sweep 4.800 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION VALLIE

00~ O O B Gl B

ok
-0

~

=
3

$SYAYUS
802.11n20 mode : Highest
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agimt Spectrum Analyzer - Swept SA
0 RL F

Start Freq 2.310000000 GHz Avg Type: Log-Pwr
PNO: Fast o) Trig: Free Run AvglHold:> 1001100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

=
I

 #Res BW 100 kHz #VBW 300 kHz Sweep 12.93 ms (1001 pts)
| MKR MODE TRC SCL b4 Y FUNCTION FUNCTION WIDTH FUNCTION VALUE ~
1 - '

2

3

4

5

6

T

8

9

-k
-0

-~

=
8

%STA?US
802.11n40 mode : Lowest

Avg Type: Log-Pwr
PNO: Fast G Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

#VBW 300 kHz Sweep 6.467 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION VALLIE

00~ O O B Gl B

ok
-0

~

=
3

$SYAYUS
802.11n40 mode : Highest
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Conducted Emission Method

aalent Spectrum Analyzer % wept SA
§ RL RE SOw A T AL ALIT
Start Freq 30.000000 MHz Avg Type: Log-Pwr
PNO: Fast o Trig:Free Run Avg|Hold: 6/100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

Wl
| ] T bt
oty _..L-k.ﬁ-.»u.n. gl !.y... g b b e P A A e g

#VBW 300 kHz

| MKR MODE TRC SCL ® ¥ FUNCTION FUNCTION WIDTH FUNCTION VALUE ~
2,402 GHz| |

7.246 GHz]| ),

MsG %STMUS

802.11b mode : Lowest

Aam Spectrum Analyzer - S
g RL &f e Al IT
Start Freq 30.000000 MHz Avg Type: Log-Pwr
PNO: Fast 5 TrigiFree Run AvglHold: 51100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

P P
| PR R e
B T R LV A, i

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.386 s (1001 pts)

| MR MODE TRC SCL X A FUNCTION FUNCTION WIDTH FUNCTION VALLIE ~
N N1 f] 000000 2437GHz] 1993 dBm. |

2 I 7.321GHz| __ 37.924 dBm|

. !

4

5

6

7

8

9

MSG $STA?US
802.11b mode : Middle
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agimt Spectrum Analyzer - Swept SA

§ RL RF A T ALIGN ALIT
Start Freq 30.000000 MHz Avg Type: Log-Pwr
PND: Fast o Trig: Free Run Avg|Hold: 41100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

-

e

Rt
T L T e e A/

- e ”""*‘“\m.r—_.-JlJ"*W"w‘uﬂnq-n‘m-ﬂrwu;“f"“"‘w""‘"‘"’"‘""""m

5 #VBW 300 kHz Sweep 2.386 s (1001 pts)

| MKR MODE TRC SCL X ¥ FUNCTION FUNCTION WIDTH FURCTION VALUE -~
it |

2462 GHz . 0422 dBm
7.396 GHz| -37.015 dBm

MsG %STMUS

802.11b mode : Highest

Agimt Sped;mn Analyzer - Swept SA
0 RL &F E A Al T
Start Freq 30.000000 MHz Avg Type: Log-Pwr
PNO: Fast 5 TrigiFree Run AvglHold:>100/100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

Py
|

|

|

I‘-

|| H A B
| Py S e

e e

|
| | cmetine At S IR
RS el SN P

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.386's (1001 pts)

| MKR MODE TRC SCL X b FUNCTION FUNCTION WIDTH FURCTION VALUE -
it

& 1[f] 2412GHz 570 dBm |
3
4 y 00000000000y B
5 ] ! ! |
6 | |
T I e e e
8 | ! | |
9
10
| < ¥
W56 %STMUS

802.11g mode : Lowest
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agimt Spectrum Analyzer - Swept SA
§ RL RF S0 A T ALIGN ALIT
Start Freq 30.000000 MHz Avg Type: Log-Pwr
PNO: Fast o Trig:Free Run Avg|Hold: 71100
IFGain:Low #Atten: 30 dB

11:40:00 PML

Ref 20.00 dBm

1
i

- | e e
f T ey A A A Y

1 ]ll. ~ Y o I — T s sl e W

| o i e praf e e b, s, b b eSS st i !

| #Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts),
| MR MODE TRC SCL X b FUNCTION FUNCTION WIDTH FUNCTION VALLE ~
| 11 f z| -1.918 dBm |

2 1 41, 1 | 1

: :

4 . 1 ] I —

5 ] | ] |

6 | |

T _ | e e —

8 1 | ! | 1 |

9

10

MsG %STMUS

802.11g mode : Middle

Agimt Sped;mn Analyzer - Swept SA
0 RL &F E A Al T
Start Freq 30.000000 MHz Avg Type: Log-Pwr
PNO: Fast 5 TrigiFree Run AvglHold: 41100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

"1
i[
!

|:-
|
|

A N PGS, g PP T I
[ ) . gy | et gt g g P
= '|'n‘.-',\._“l-J e L Lo sl BAP S Ut tedine [

|##Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts)

| MKR MODE TRC SCL X b FUNCTION FUNCTION WIDTH FURCTION VALUE -
it

= 11fl 2462 GHz 4871 dBm_ |
g N | 1 | 7.396 GHz| 41,718 dBm | | !
4 ) EE —— I
5 ] ! ] |
6 | B I 1
T I |
8 1 1 i |
9
10
< >
MSG %STA?US

802.11g mode : Highest
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Avg Type: Log-Pwr
PNO: Fast o Trig:Free Run Avg|Hold: 451100
IFGain:Low #Atten: 30 dB

v Ref 20.00 dBm

’1
|
|
i
f

H = T
| gl reortigtt, I s e i

i i e W

I I
R N

Start 30 MHz

#VBW 300 kHz Sweep 2.386s (1

| MKR MODE TRC SCL ® ¥ FUNCTION FUNCTION WIDTH FUNCTION VALUE ~
| X ’ | 2733 dBm |

|
7221GHz| _ 43831dBm| [ [

MsG %STMUS

802.11n20 mode : Lowest

-.Mg Type: Log-Pwr
PNO: Fast G Trig: Free Run AvglHold: 10/100
IFGain:Low #Atten: 30 dB

v Ref 20.00 dBm 5 im
‘1
!

| il Jﬂ_,,‘.».‘_).u_.,-w_.,w_‘,,._.am,.-.,_{m‘_«*"‘)"
et et T i e

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.386's (1001 pts)

| MKR MODE TRC SCL X b FUNCTION FUNCTION WIDTH FURCTION VALUE -
it
|

L =l dBm
-40.948 dBm

WO~od Wk S

-~

%STA?US
802.11n20 mode : Middle
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agimt Spedrwn Analyzer - Swept SA

§ RL RF § A T ALIGN ALIT
Start Freq 30.000000 MHz Avg Type: Log-Pwr
PNO: Fast o Trig:Free Run Avg|Hold: 5/100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

o oe—t s
AP | s T A
iy P n g T A AT 1

Stop 25.00 GHz

| MER MODE TRC SCL X o FUNCTION FUNCTION WIDTH FURCTION VALUE -~
it

-~

=
8

%STA?US
802.11n20 mode : Highest

Agilent Spectrum Analyzer - Swept SA

02:02:31 AM Dec 17, 2018

g Type: Log-Pwr
PNO: Fast G Trig: Free Run Avg|Hold: 71100
IFGain:Low #Atten: 30 dB

RL RF §
Start Freq 30.000000 MHz

Ref 20.00 dBm
¢ 1
|
i

|
i
|

g el By P ST
f R T o I T SR i o S
B T L VP GNP YRR s skt Ll i

" Stop 25.00 GHz

#VBW 300 kHz Sweep 2.386 s (1001 pts)

;Hl'F: MODE TRC SCL ® Y FUNCTION FUNCTION WIDTH FUNCTION VALUE ~
I

7246 GHz| 46,428 dBm

10

802.11n40 mode : Lowest

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066440  Fax:(86)755-26014772  www.anbotek.com Code:AB-RF-05-a




Anbotek

Shenzhen Anbotek Compliance Laboratory Limited
LT FCC ID: 2AFDGRP-WDO009 Page 73 of 88 Report No.: SZAWW181207003-01

agimt Spectrum Analyzer - Swept SA
§ RL RF S0 A T ALIGN ALIT
Start Freq 30.000000 MHz Avg Type: Log-Pwr
PNO: Fast o Trig:Free Run Avg|Hold: 101100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

T e s A L
s Ll o e R et

| MKR MODE TRC SCL ® Y FUNCTION FUNCTION WIDTH FUNCTION VALUE ~
I : SHz|  7.491dBm [

|
45735dBm| [

IMSG %STA?US
802.11n40 mode : Middle

Agilent Spectrum Analyzer - Swept SA

RL RF bl T 02:04:59 AM Dec 17, 2018
Start Freq 30.0000 g Type: Log-Pwr

PNO: Fast 0 Trig:Free Run Avg|Hold: 33/100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

it P TR

| AP B T L PR,

. | B b g A Vst
L s L T R 2 T

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.386 s (1001 pts)
| MKR MODE TRC SCL * ¥ FUNCTION  FUNCTION WIDTH FUNCTION VALUE ~
| |

2
3
4
5
6
T
8
9

-k
-0

-~

%STA?US
802.11n40 mode : Highest
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ANT B:

aalent Spectrum Analyzer K wept SA
0 RL aF

Start Freq 2.310000000 GHz Avg Type: Log-Pwr
PNO: Fast 50 Trig:Free Run AvglHold:> 100100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

“Stop 2.42500 GHz
Sweep 11.00 ms (1001 pts)

¥ FUNCTION FUNCTION WIDTH FURCTION VALUE -~

MsG %STMUS

802.11b mode : Lowest

Aam Spectrum Analyzer
] RL [T \ A T
Start Freq 2.450000000 GHz Avg Type: Log-Pwr
Trig: Free Run AvglHold:>100/100
IFGain:Low #Atten: 30 dB

10:40:44 PM

Mkr1 2.462 50 GHz|
. _Ref20.000BMQ 2.626 dBm

Start 2.45000 GHz
|#Res BW 100 kHz

| MR MODE TRC SCL x A FUNCTION FUNCTION WIDTH FUNCTION VALLIE ~
1 AR ] JBm I

2 Tl

3

4

5

6

7

8

9

-k
-0

-~

%STA?US
802.11b mode : Highest
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agimt Spectrum Analyzer - Swept SA
0 RL F

Start Freq 2.310000000 GHz Avg Type: Log-Pwr
PNO: Fast o) Trig: Free Run AvglHold:> 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.413

Ref 20.00 dBm

sl s et
e b BB G IS W A ottt A ey - B

|##Res BW 100 kHz #VBW 300 kHz Sweep 11.00 ms (1001 pts),

| MKR MODE TRC SCL X o FUNCTION FUNCTION WIDTH FURCTION VALUE -~
it |
| 4

WO~ d Wk S

-k
-0

-~

=
8

%STA?US
802.11g mode : Lowest

Avg Type: Log-Pwr
PNO: Fast G Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

#VBW 300 kHz Sweep 4.800 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION VALLIE

246450 GHz|  -1.626 dBm [
248350 GHz| -45.936 dBm | ! !

il
248790 GHz|  51.426 T
N — I—

00~ O O B Gl B

ok
-0

~

=
3

$SYAYUS
802.11g mode : Highest
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Product Sofety

agimt Spectrum Analyzer - Swept SA
0 RL F

Start Freq 2.310000000 GHz

Trig: Free Run
#Atten: 30 dB

PHO: Fast
IFGain:Low

-.Mg Type: Log-Pwr
Avg|Hold:>100/100

Ref 20.00 dBm

R e L e T B i

Start 2.31000 GHz
|#Res BW 100 kHz

500 GHz

Sweep 11.00 ms (1001 pts)

| MKR MODE TRC SCL X Y FUNCTION
i

WO~ d Wk S

-k
-0

-~

FUNCTION VALUE -~

FUNCTION WIDTH

=
8

%STA?US

802.11n20 mode

Trig: Free Run

PNO: Fast G
" RAtten: 30 dB

IFGain:Low

: Lowest

-.Mg Type: Log-Pwr
Avg|Hold:>100/100

Ref 20.00 dBm

#VBW 300 kHz

“Stop 2.50000 GHz,
Sweep 4.800 ms (1001 pts)

FUNCTION

FUNCTION WIDTH FUNCTION VALLE

| 0582 dBm ———
43.074 dBm | | |

1 &
2 £ 248350 GHz|
3 248790 GHz| 49457 dB
4 | — —
s ! ! I ]
6 - .
T
8
9
10

| 11

| <

MSG %SY.&YUS

802.11n20 mode : Highest
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agimt Spectrum Analyzer - Swept SA
0 RL F

Start Freq 2.310000000 GHz Avg Type: Log-Pwr
PNO: Fast o) Trig: Free Run AvglHold:> 1001100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

1 " LI Y P
ot ool o seds

Start 2.31000 GHz ] ] " Stop 244200 GHz

| #Res BW 100 kHz Sweep 12.67 ms (1001 pts)
| MKR MODE TRC SCL ¥ ¥ FUNCTION _ FUNCTION WIDTH FUNCTION VALUE ~
N |

2

3

4

5

]

T

8

]

-k
-0

-~

=
8

%STA?US
802.11n40 mode : Lowest

Avg Type: Log-Pwr
PNO: Fast G Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

#VBW 300 kHz Sweep 6.467 ms (1001 pts)
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802.11n40 mode : Highest
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Conducted Emission Method

aalent Spectrum Analyzer % wept SA
§ RL RE SOw A T AL ALIT
Start Freq 30.000000 MHz Avg Type: Log-Pwr
PNO: Fast 5 TrigiFree Run AvglHold: 71100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm
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Start 30 MHz
| #Res BW 100 kHz #VBW 300 kHz

| MKR MODE TRC SCL X i FUNCTION FUNCTION WIDTH FURCTION VALUE -~

MsG %STMUS

802.11b mode : Lowest

Aam Spectrum Analyzer - S
g RL &f e Al IT
Start Freq 30.000000 MHz Avg Type: Log-Pwr
PNO: Fast 5 TrigiFree Run AvglHold: 51100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm
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Stop 25.00 GHz
#VBW 300 kHz Sweep 2.386's (1001 pts)
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802.11b mode : Middle
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Avg Type: Log-Pwr
PNO: Fast o Trig:Free Run Avg|Hold: 6/100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

1

| MKR MODE TRC SCL ® ¥ FUNCTION FUNCTION WIDTH FUNCTION VALUE ~
| X ’ | -1.247 dBm |

|
7396GHz|  3e2s0dBm| | [

MsG %STMUS

802.11b mode : Highest

Avg Type: Log-Pwr
PNO: Fast G Trig: Free Run Avg|Hold: 81100
IFGain:Low #Atten: 30 dB
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Stop 25.00 GHz

#VEW 300 kHz Sweep 2.386 s (1001 pts)
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802.11g mode : Lowest
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Avg Type: Log-Pwr
PNO: Fast o Trig:Free Run Avg|Hold: 6/100
IFGain:Low #Atten: 30 dB
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#VBW 300 kHz Sweep 2.386s (1

| MKR MODE TRC SCL ® ¥ FUNCTION FUNCTION WIDTH FUNCTION VALUE ~
I X 4.249 dBm |

| 42088dBm| | [

MsG %STMUS

802.11g mode : Middle

-.Mg Type: Log-Pwr
PNO: Fast oo Trig:FreeRun Avg|Hold: 28/100
IFGain:Low #Atten: 30 dB
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Stop 25.00 GHz
Sweep 2.386's (1001 pts)
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802.11g mode : Highest
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Avg Type: Log-Pwr
PNO: Fast o Trig:Free Run Avg|Hold: 4/100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm
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#VBW 300 kHz

| MKR MODE TRC SCL X i FUNCTION FUNCTION WIDTH FURCTION VALUE -~
it - |

MsG %STMUS

802.11n20 mode : Lowest

Avg Type: Log-Pwr
PNO: Fast G Trig: Free Run Avg|Hold: 5/100
IFGain:Low #Atten: 30 dB

v Ref 20.00 dBm
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Stop 25.00 GHz

#VEW 300 kHz Sweep 2.386 s (1001 pts)
| MYR MODE TRC SCL ® A FUNCTION FUNCTION WIDTH FUNCTION VALLE ~
| 11f] 3m [
Py N | l I I
3
4 | I [ I—— B ——
5 ] | ] |
6 I | _
7 i | N R HE—————————————————
8 | 1 1 i | l
H .

10

-~

%STA?US
802.11n20 mode : Middle
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Avg Type: Log-Pwr
PNO: Fast o Trig:Free Run Avg|Hold: 5/100
IFGain:Low #Atten: 30 dB
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Start 30 MHz

|##Res BW 100 kHz #VBW 300 kHz Sweep 2.386s (1
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802.11n20 mode : Highest

Agilent Spectrum Analyzer - S

RL ®F JALIT
Start Freq 30.000000 MHz Avg Type: Log-Pwr
PND: Fast Trig: Free Run Avg|Hold: 6/100
IFGain:Low #Atten: 30 dB
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Ref 20.00 dBm
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agimt Spectrum Analyzer - Swept SA
§ RL RF S0 A T ALIGN ALIT
Start Freq 30.000000 MHz Avg Type: Log-Pwr
PNO: Fast o Trig:Free Run Avg|Hold: 101100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm
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Stop 25.00 GHz
#VBW 300 kHz Sweep 2.386 s (1001 pts)

FUNCTION FUNCTION WIDTH FURCTION VALUE -~
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802.11n40 mode : Middle

Agilent Spectrum Analyzer - Swept SA

RL RE AL T 03:27:09 AM Dec 17, 2018
Start Freq 30.0000 g Type: Log-Pwr

PNO: Fast G Trig: Free Run AvglHold: 35/100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm
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9. Antenna Requirement

9.1. Test Standard and Requirement

Test Standard FCC Part15 Section 15.203 /247(c)

1) 15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished
by the responsible party shall be used with the device. = The use of a permanently
attached antenna or of an antenna that uses a unique coupling to the intentional radiator, the
manufacturer may design the unit so that a broken antenna can be replaced by the user, but
Requirement the use of a standard antenna jack or electrical connector is prohibited.

2) 15.247(c) (1)(i) requirement:

Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed.
Point-to-point operations may employ transmitting antennas with directional gain greater
than 6dBi provided the maximum conducted output power of the intentional radiator is

reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

9.2. Antenna Connected Construction

The antenna is a ANT A: PCB Antenna & ANT B: Ceramic Antenna which permanently attached,
and the best case gain of the antenna is 2 dBi It complies with the standard requirement.

Ceramic Antenna _ B PCB Anter]na

" . s ¥
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APPENDIX | -- TEST SETUP PHOTOGRAPH

Photo of Power Line Conducted Emission Test
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APPENDIX Il -- EXTERNAL PHOTOGRAPH

Please see the test report of SZAWW181207003-02
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APPENDIX Il -- INTERNAL PHOTOGRAPH

Please see the test report of SZAWW181207003-02
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